4030101

COOLOOK

PRODUCT MANUAL

Note:The picture is for reference only,the actual product shall prevail

/xo;/coolookofﬁcial/ C € F@ ROHS ||mi ’A> {:‘ E

ankeng Second Industrial Zone, ;
Bantian Street, Longgang District,




PRECAUTIONS
LETTER FROM COOLOOK

Dear Customers, @ Avoid looking steadily at the laser, which may damage your eyes.
Thank you for choosing us.

It's customer-oriented idea, continuous innovation and pursuit of excellence

that enable everybody to have wonderful experience in using process.

We believe that this manual will be helpful. @ Avoid touching directly when the machine is working.
Hope you enjoy the good time with COOLOOK.

If you have any problems, please feel free to contact us via:

You can place a metal plate under the engraved or cut object to
Website: http://www.coolookmaker.com prevent your table being burned through.

Facebook: https://www.facebook.com/coolookofficial/
We will contact you within 24 hours.

Avoid combustible object or gas.

COOLOOK
m. Keep it away from children or pregnant women.
% Do Not take apart the laser without instructions.
SAFETY GUIDELINES
. Exz Do Not use it on material that reflects the light.
Warning:

Laser engraving machine cannot directly carve or cut material that reflects

the light,may cause injury. . .
The product has a high engraving speed and is not recommended for % Protective eyewear should be worn by anyone nearby during use.

industrial cutting. And the laser head is consumable.

Do not operate the laser head directly with your hands . Please wear goggles.

The laser diode is a sensitive component,please prevent static damage.

(This product has an electrostatic protection design.but there is still a

possibility of damage).

We do not assume any responsibility for any improper use of this

equipment or any damage or damage caused by improper use.

The operator is obligated to use this laser engraving machine only in m
accordance with its designated purpose, instructions in its manual,

and relevant requirements and regulations.
(D Please follow the instruction,due to misuse will be at your own risk.

Turn off the power when not use.

Nearby objects present a risk of pinching or crushing injury.



CONTENTS
Part list 01 m

Parameters 03 ‘
Assembly 04

.. Bellows X axis Bellows Holder X1 Fixed-length M3*8 X2
Wiring 10 Holder X1 column seat
Adjustment 10
ReferenceE of Materials 1 M M | l "“ | "“ l " R ——
Adjust the focus 12
M3*6 X2 M3*20 X2 M4*20 X2 M4*50 X3
Machine Introduction 13
Description of motherboard PCB 13
How to Start? 14 W W
Connect PC 15 M5*10 X4 M5*20 X8 SD card X1 card reader X1
GRBL introduction 15
Test before use 17 :I & n E
APP connection 18 ‘i‘-
Tool Kit X1 USB Cable X1
After-sales affirmation 19
PART LIST : CK1-55
EnuE—nmmnTE L Sl S I I B (= 'ﬁr
y
Y-axis right frame X1 Y-axis left frame X1 Y-axis front profile X1 Y-axis back profile X1 Tt _f/
5.5W Laser X1 1lmmFixed-length column  Foot Pad X4 Powerlﬁ\égéterXI
X-axis beam X1 Carriage and lifting Tensioner module X1 Motherboard

module X1 and wires X1
01 02



MAIN PARAMETERS

Model CK1

Machine Size 570*510*150 mm
Machine Weight 3kg
Engraving Size 300*300 mm
Laser Wavelength 445£5nm
Engraving Accuracy 0.1 mm

Engraving Speed

30000mm / min

Software Support System

Mac, Windows

Material

Aluminum Profile + Plastic Parts

Electrical Requirement

CK1-5512V4ADC

Laser Power

DB-5500 mW (Optional)

File Format

NC,BMP,JPG,PNG,GCODE,ETC

Supported Software

LaserGRBL (Windows), Lightburn (Common)

Power Type

USA/EU Plug (Optional)

Software Support Languages

Chinese, English, Italian, French, German

Working Environment

RHTemperature 5-40°C, Humidity 20-60%RH

Engraving Method

USB Connect PC, TF Card (APP, Webpage control)

Engraving Materials

Wood, Plastic, Paper, Leather, Sponge Paper, Alumina

Engraving Mode

Image carving / Text carving / Scanning carving /

Contour carving / Pixel carving

03

ASSEMBLY

1. Install the frames
After assembly of frames

Y-axis left frame

1.2 Install the frames
Screw M5*20x 4

The countersunk head pore of Y-axis front
profile faces inside. And the

graduated side faces up. The profile scale is
used to measure the sizeof the engraved object.

M5*20

Y-axis front profile

Y-axis back profile

Y-axis right frame ’

Note:

(D The position of each frame cannot be changed.
(2) The countersunk head pore (the enlarged part)
of Y-axis front profile faces inside.

1. First you need to install the frame while
you don’t need to tighten the screws;
2. Make sure all profiles align.

2. Install the foot pads

Screw M5*10 x 4

(@ Push the foot pads in. First tighten the screw M5*10 in blue area, and then
ighten the screw M5*20 in blue
Screw M5*20 x 4

(@ Finally, tighten the M5*20 screws in red area. Note: Please follow the steps above
to tighten the M5*20 screws.

M5%10 &

Foot Pad X4

04



Check whether the POM wheel of the left and right parts of the Y-axis fits
the profile and whether the movement is smooth and there is no jam

Left unit Right unit
Eccentric nuts Eccentric nuts

Note: @ It is the most appropriate position to feel a little friction between the POM
wheel and the profile when rotating the POM wheel.

@) If the wheel rotates in the air and does not fit the profile, the eccentric nut can be adjusted clockwise from the direction
of the screw head with an open-end wrench.

3.1 Put the synchronous belt of the carriage on the synchronous wheel
of the X-axis motor

The teeth of the timing

Carriage and lifting module X1 belt face the timing pulley

3.2 Push the carriage into the X-axis beam

( The carriage pushes into the side (@ The frame seal is at the bottom, 3 The wire is between the X-axis beam
of the X-axis white terminal. and the cables tobe placed in the seal and the pom wheel

Rear view

05

3.3 Place the assembled carriage on the machine frame and
hand-tighten the screws, then assemble the tensioner.

Attention to the
carriage direction

The frames to be

aligned well at slot Check 3.5 for the guide on

tensioner installation.

3.4 Fixed X-axis beam

Align the X-axis beam Place the timi
with the slot belt on the profile

screw M4*50 x 2

First screw two M4 * 50 screws to fix X axis beam (not too tight, adjust X axis beam parallel)

06



3.5 Tensioner Installation
(@ You need to disassemble the tensioner first, unscrew the hand screw of the tensioner
to take out the Tensioner Inner Parts and unscrew the top screw to take out the idler.

Tentioner Thurb

screws

(@ Put the timing belt of the carriage on the idler of the tensioner, and then lock the
screw to the inner part of the tensioner

Tensioner
Internal parts

—

(3 Push the tensioner internals into the tensioner housing shell (Tensioner has a fixed
slot, pay attention to the installation method)

Tensioner has slot, pay attention to assemble them in Tensioner
right direction and push them in into the right position housing shell

@ Lock up the tensioner retaining screws
screw M4*20 x2

The teeth of the timing belt should face the guide groove
07

4. Adjust the X-axis beam to make sure it is parallel with the front
and back frame.

Note: When installing, please make sure that the X-axis beam is parallel to the front and
rear beam profiles. You can use the rectangle on the scale for auxiliary adjustment.
Without parallelism, the Y-axis will be difficult to move and affect the engraving effect.

5. Tighten the X-axis synchronous belt. Note: Install the laser module
atavertical angle (90°).

L
“
[

Tighten the
humb screw

humb screw

Note: Note:
Synchronous belt needs to be tightened, otherwise it D 1tis the most appropriate position to feel a )
may cause the problem of engraving misalignment. little frlctlop between the POM wheel and the profile
when rotating the POM wheel.
@ If the wheel rotates in the air and does not fit
the profile, the eccentric nut can be adjusted
clockwise from the direction of the screw head with
an open-end wrench.

08



6. nstall the bellows holder and Fixed-length column holder WI RI N G

Y2 Connector

2

X-axis Motor

L3

Y1 Motor Laser Module Y2 Motor

Note: Incorrect connection between X-axis and Y1 motor line will lead to
abnormal movement.

ADJUSTMENT

Method to adjust the synchronous belts on both sides

If they loose, first loosen the pressing screws on both sides, then fasten the
synchronous belt, and push the pressing screws to the corner and tighten them.

7. Install the motherboard box
Screw M3*20 x 2

M3*20 X 2

8. Install the bellows
Note: Fix the bellows with black wire tie.

77N\

10



REFERENCE OF MATERIALS

For engraving :

ADJUST THE FOCUS

CK1-55

55W Blow air b]ock fixed
Material CK1-55 Speed (mm/min) | CKI1-55 Power (%) Times focus introduction
Plywood 1500 20 1
Acrylic 1500 20 1
Leather 3000 10 1
Electroplated coating 300 100 1
Powder coating 1500 100 1
Anodic alumina 1500 80 1 Blow air block e
i Fixed-length column
Stainless steel 1000 100 1 Shading block = g
MDF 1500 60 1 Object
Peddle 1500 100 1
- "Engraving" uses the 1 step
Plastic sheet 1500 40 1
n H n
Cardboard 1500 50 ] Cutting 2mm" uses the 2 step
"Cutting 4mm" uses the 3 step
For Cutting : ,_r':"l/— ‘
—"Cutting 6mm" uses the 4 step
Material CK1-55 Speed (mm/min) CK1-55 Times Power (%)
Plywood Tmm 200 1 100 Fixed-length column
Focus adjustment before engraving:
Plywood Zmm 100 1 100 Before engraving, the focus need to be adjusted. The focus needs to be on the surface of the engraved object. It can
use a fixed-focus column for auxiliary adjustment. Place the fixed-focus column between the engraved object and the
Plywood 3mm 100 2-3 100 adjustment block, and rotate the Z-axis lifting module to make the laser module stick on the st steps of the fixed
focus column.
Plywood 4mm 100 2-3 100 Focus adjustment before cutting: (Be careful of damage to the laser hood by impact)
Before cutting, the focus needs to be in the middle of the fault of the engraved object, so according to different plate
Plywood 5mm 100 2-3 100 thicknesses, the corresponding focus should be set, and the Z-axis lifting module should be rotated to adjust.
Assuming the object is 2mm, use the 2nd step of the fixed focus column;
Plywood 6mm 100 3-4 100 The object is 4mm, using the 3rd step of the fixed focus column;
The object is 6mm, using the 4th step of the fixed focus column.
Plywood 7-8mm 100 3—4 100
Acrylic Tmm 100 1 100
Acrylic 3mm 100 2-3 100 Laser Laser
Acrylic 6mm 100 3-5 100 module module

COOLOOK

COOLOOK

Note:

The energy value is set to 500, and the laser intensity accounts for 50% of the power.

The energy value is set to 1000, and the proportion of laser intensity to power is 100%. The larger the energy, the

faster the speed can be set. 2.00!

The above parameters only for reference. Due to the different properties of the materials, please adjust the parameter

values according to the actual situations. Engraving Cutting
uses the 1 step The thickness of the engraved object
is 2mm Adopt the second step

Sculpt objects

Sculpt objects

n 12



MEET YOUR (CK1-55)

Machine Introduction

X Motor

Laser Module

Laser Shield

Display Port
Y1 Motor TF Card Slot
USB Port

Y2 Motor

Power Port
Power Switch

. Antenna
Motherboard Introduction (No access location)
X Motor Y1 Motor Y2 Motor Y Limit Switch

Motherboard Fans Laser Module X Limit Switch

13

HOW TO START?

Install the control

Install the driver Connect the machine

Assemble the machine software on the on the computer to the computer

computer

1. Read the product manual in detail and follow the steps in the manual
to assemble the machine.

Downloaded in LaserGRBL website, it's free.

http://lasergrbl.com/download/ (The installation package is also available on

the TF card from the manufacturer)
LaserGRBL For Windows
LightBurn is a paid software, only 30 days for free.

https://lightburnsoftware.com/ (The installation package is also available on

the TF card from the manufacturer)
R . lasergrbl.com ¢ lightburnsoftware.com l
LightBurn For Windows, MAC ﬂ
] s
% =c B =0d

Windows Windos s (6 L

— Driver Name: CH340SER.EXE
Where is the program?

1. The TF card attached by the manufacturer.

Search: CH340SER S 1 :

&  Ingtall CH340 Driver
2. Open the LaserGRBL software on your computer &  Flash Grbl Frmweace
The "Tools" menu of the LaserGRBL software. @ Ly o) s

Note: Install the driver unsuccessfully will cause the computer to fail to connect

to the machine

[ Operating steps:
1. Turn on the machine.
2. Connect the machine to the computer with the USB cable.
3. Open LaserGRBL software
«In the COM checkbox, choose the COM number of the machine. (usually not
coMm)
«In the Baud checkbox, choose 115200. Q} "Connect” button
«Click on the "Connect" button to connect successfl_.lll)f
(detailed operation) weh | L. . ] |
Please check the back of the manual for
4. Open LightBurn software(Activated)

«Choose “Create manually” .

«Choose “GRBL" ,NEXT. Franin Rmmalls E SanalfLnl
+Choose “Serial/USB” .

«Set the length of the working area. ﬁ GREL

«Set Origin: Front left.

+Turn off auto "home*, NEXT. | jesiasi 5 aE

«In the COM checkbox, choose the COM number of the
S machine. (usually not COM1, MAC not showing COM)

Engraving Learning Process!

14



CONNECT PC

1. Connect the machine with the computer installed with LaserGRBL

software with USB data cable.

2. Plug in the power.

3. Open LaserGRBL on the computer.

4. Select the specific port number and baud rate—115200 (Figure A.10)

5. Click the lightning sign. When the lightning sign changes to the red “X” and the direction sign is lit, it indicates
that the connection is successful. (Figure A1)

Generally, the COM port does not need to be selected manually, unless multiple serial port devices are connected to
the computer, you can find the port of the machine in the device manager of the windows system (as shown in
Figure A.09). A simpler way is to try the displayed port number one by one.

& Device Manager 4\ LaserGRBL v3.8.0
File Action View Help Grbl  Fle Colors Language Iools
e @ EmE Choose the com ~Jloaut [nmzw &5
~ & DFKTPE correct port FHieriane
> i Audioinputs and outputs i
} B Compte = [ JTH

s Disk drives.
» [ Display adaptors

> 3 Firmuere

> [ Human Interface Devices
> W IDE ATA/ATAPI controllers Choose baud rate 115200  Lightning sign
> E= Keyboards.

> [ Mice and other pointing devices

> [ Monitors

> B Nehwork adapters

v i Ports (COM & LPT)

A0

> 5 Print queues w

> O Processors Successful o
"

COM |come Baud 115200 % ’7
il Tl nes: DlEuﬁer |Emmatm'ﬁms

ATl

i
000
- J5 X -]

Note:

If you cannot find the correct port in the “Ports”, you may need to

Method 1: Click "Tools" in the menu to install CH340 driver (This function is not available
in some software versions);

Method 2: Copy the "CH340ser. Exe" file in the TF Card (USB flash disk) to the computer
and install it.

GRBL INTRODUCTION

1. Software Downloading
LaserGRBL is one of the most popular DIY laser engraving software, which can be downloaded in LaserGRBL
website http://lasergrbl.com/download/ (The installation package is also available on the TF card from the
manufacturer or USB flash disk).
Brief introduction:
LaserGRBL is easy to use. However, LaserGRBL only supports Windows system (Win XP/Win 7/Win 8/XP/Win 10).
For Mac users, you can also choose LightBurn, which is also an impressive engraving software, but it's not free. And
this software also supports Windows system.
Note: The engraving machine needs to be connected with the computer during engraving, and the software of
the engraving machine cannot be turned off.
2. Software Installation
Double click the software installation package to start the software installation and click “Next” until the
installation is complete.

' Cetup - LaserSROL Rhyhom —

Select Addetional Tasks
Which ackitianal basks should be perfames?

ther dick Kt

ackissonal shartouts:
EA Create a desktop shortout

15 B canca

4. Load Engraving File

Click "File" and "Open File" in turn, as shown
Click "Language" on the menu in figure 81, and then select the graph you
at the top want to engrave. LaserGRBL supports files in
to select the language you need. the formats of NC, BMP, JPG, PNG, etc.

3.Language

B LaeerGRAL w30

Grbl  Fle Colors language Tools 2 4 LaserGRBL v4.3.0
v EH  English |
gt = ] |3." Grbl Fle Colors Language Tools 2
{0 Spansh com E / OpenFile
) foweh = % Append File
M Geoman ilename
iZ  Danish P 2% Reload Last File
i Quick Save
= Rustian .
B Chinese (smalified) Save (Advanced Options)
I trmfbionsl Send To Machine
= Slevak
= Hungarian Send From Position
b= Czech
- Polish
i Greek
B Turdsh

5. Set picture parameters, engraving mode and
engraving quality.

1. LaserGRBL can adjust the sharpness, brightness, contrast, highlight and other properties of the target graph. We
can preview window effect during adjustment, and adjust the effect to your satisfaction.

2. In the engraving mode, "Line-to-line Tracking" and "1Bit Shaking" can usually be chosen;"1Bit Shaking" is more
suitable for carving grayscale graph. Please Choose "Vector Diagram" or "Center Line" if you need cutting.

3. Engraving quality essentially refers to the line width of laser scanning. This parameter mainly depends on the
size of the laser spot of the engraving machine.

Note: The recommended engraving quality range is 12-15. Different materials have different reactions to laser
irradiation, so the specific value depends on the specific engraving material.

4. At the bottom of the preview window, the graph can also be rotated, mirrored, cut and so on.

After completing the above settings, click next to enter the settings of engraving speed, engraving energy, and
engraving size.

4 Impart Raster image. o =

Furmatars Froviee Originad
Banien Savath (5 Diwukie) v
Melghtnsss _ Color adjustment;

Cantrazt _— intensity adjustment
wite Mip S

Cam

Cenearsiom Toel
®) Line To Line Trasing
O ihin b7 Bitharing Choose engraving mode
() Vastewiza? - e

O Eanterline

Lina Ts Liza Speisas
Dirsetion Neritsaral -

iy [0 L Quality: 12-15
G:];w. ::.nw; s - (recommended)
e Previen

Direction adjustment;
pattern cutting

16



2&%?5 3i?\ggrgivzlgg speed, engraving energy,and AP P CON N E CTI o N

1. The recommended engraving speed is 1000, which is considered to be a relative appropriate value

after repeated experiments. Of course, you can increase or decrease this speed according to your preference. A The WIFI of this machine is a signal sent by the ESP32 chip of the main board.
faster engraving speed will save time but lead to the decline in the engraving effect. Slower speed is the opposite. The machine has been set up when the machine leaves the factory. After the
2. In laser mode, there are two instructions: M3 and M4. M4 instruction is recommended for engraving in "lbit machine is turned on, the main board will send out the WIFI network with the name
jitter" mode, and M3 instruction is recommended for other cases. If you have only M3 instruction on the laser, MKS-DLCXXXXX (XXXXX refers to the serial number of the main board, the serial
please check whether the laser mode is used in the GRBL configuration. Please refer to the official instructions of number of each machine). all different)
LaserGRBL for GRBL configuration. 1. Open the MKS-DLCXXXXX network found by the mobile phone connection, enter the
3. Choice of engraving energy. Choose it according to different materials. password 12345678, and connect to the network.
4. Finally, set the size and click the "Create" button to complete the setting of all engraving parameters. 2. Open the APP and enter the connection options interface. Enter the IP address:
Target image B 192.168.4.1 and click connect.
Speed 3. After the APP slicing is completed, you need to insert the TF card into the motherboard

The default engraving speed is . " 7 ) .
Engraring Spesd 100 wnnin | @ 1000 and can be adjusted as required when uploading files. If the upload fails, please confirm whether the TF card is normal.
Lazer Options

Leser O (W3 Liser 0FF 05« @
5 T = Set the energy value. Improper
a0 SN 0o [1] . 5
= energy will affect the engraving effect
Trsge Size and Position [nm]

[] hatazize 300 | ez EA1E

‘s'm wEB | n45 }7 Enter the size of the graph you
OEfzet ¥ 0.0 |2 fo & want to engrave

Caneel Create!

Save GCODE file

Click "File" in the menu at the top of the software interface, enter the drop-down menu, and select "Save". Copy
the saved .nc file to the TF card and insert the TF card into the engraver to use the file to engrave your work.
Use the "MKSLaserTool" software in TF to add preview codes to Gecode files.

19216840

TEST BEFORE USE

1. Turn on the machine, and connect it to the computer.

2. Movement test:

Control the machine to move up, down, left and right on the software, to check whether the direction and
distance are right.(Fig. AO1)

3. Laser emission test:

Software import custom icons, then click to sent out laser(weak laser). Wear goggles and observe whether the
laser module emits blue light.(Fig. AO2)

4. Test the files in the TF card:

Note: laser will generate heat and glare, which may cause harm. Please follow the instructions to avoid injury.

Material

v

000

Set Up

L L eanitetian (Select software |
o ° L& ° ORtions language here )

APP main interface

u 000 ,

nes; 0| Buffer | Estimated Time:
(Fig. AO1)

Set the origin  Low laser Strong laser

HQH@W HONMIART 1 4]

d Time: 6 min ‘ ‘

Emit the laser ~ Find edgé on outline (Fig. A02)

1. After the laser head has been used for a period of time, it is necessary to clean the lens of the light outlet
under the laser head to ensure normal cutting ability

2. Wiping the lens must be done after the machine is powered off, otherwise the laser will hurt people

3. After wiping the lens, please dry it naturally for about 3-5 minutes and wait for the lens to dry before
powering it on, otherwise the light will cause the lens to break

4. You can watch the video tutorial by scanning the QR code of the manual

17 18



AFTER-SALES SERVICE

The guarantee period is 12 months from the date of purchase.

1. Missing/Damaged/Defective Parts Within 7 days of the date of receipt, we will replace any
parts for free of charge including shipping fees. After 7 days of the date of receipt, we will
replace any parts for free of charge. But you need to pay the shipping fees.

2. Customer Damaged Parts: You need to pay for the cost of the parts and the shipping fees.
3. Courier company loss, missing, damaged, and defective parts.

a. Lost or damaged shipments must be reported to the carrier within the carrier's claim
window, and you need to inform us within 7 days of the date of receipt.

b. For any parts lost or damaged during shipping, you need to take photos or video and send
them to us.

c. Once the Carrier dispute is settled, please provide us with all communications with the
carrier. It is the customer’s responsibility to keep us up to date with ALL communication with
the carrier.

d. For Missing Parts, you need to fill out a Service Ticket.

e. For Damaged Parts, you need to fill out a Service Ticket and send us the photos or video.

f. If the part is one of the LCD Panel, Power Supply or Mainboard, you need to ship the part
back to us and we will send a new one.

19




LETTER FROM COOLOOK

Sehr geehrte Kunden,

Vielen Dank, dass Sie sich flr ein Produkt der Firma COOLOOK
entschieden haben.

Im Rahmen der Kundenzufriedenheit und unserem Qualitatsanspruch,
sind wir stehts bestrebt unsere Produkte und deren Qualitat weiter zu
verbessern. Wir hoffen diese Anleitung wird Ihnen helfen, die
bestmdglichen Erfahrungen mit unserem Produkt zu sammeln.

Bei Problemen kénnen Sie uns jederzeit kontaktieren:

Website: http://www.coolookmaker.com
Facebook: https://www.facebook.com/coolookofficial/
Sie erhalten innerhalb von 24h eine Antwort.

COOLOOK

SICHERHEITSVORSCHRIFTEN

Warnung:

Die Lasergravurmaschine kann kein Material, das das Licht reflektiert,
direkt schnitzen oder schneiden, was zu Verletzungen fihren kann.
Das Produkt hat eine hohe Graviergeschwindigkeit und ist nicht fur das

industrielle Schneiden geeignet. Und der Laserkopf ist ein Verbrauchsmaterial.

Bedienen Sie den Laserkopf nicht direkt mit Ihren Handen. Bitte tragen
Sie eine Schutzbrille.

Die Laserdiode ist ein empfindliches Bauteil, bitte vermeiden

Sie statische Schaden.

(Dieses Produkt hat einen elektrostatischen Schutz Design,

aber es gibt immer noch eine Moéglichkeit der Beschadigung).

Wir Ubernehmen keine Verantwortung fur eine unsachgemafBe
Verwendung dieses Gerats oder flr Schaden, die durch unsachgemane
Verwendung verursacht werden. Der Bediener ist verpflichtet,

dieses Lasergravurgerat nur in Ubereinstimmung mit dem vorgesehenen Zweck,

den Anweisungen in der Bedienungsanleitung und den
einschlagigen Anforderungen und Vorschriften zu verwenden.

@
y
)
M
@
X
<
o
v
2.

O

VORSICHTSMASSNAHMEN

Vermeiden Sie es, standig in den Laser zu schauen,
da dies lhre Augen schadigen kann.

Vermeiden Sie es, das Gerat direkt zu berlihren,
wenn es in Betrieb ist.

Sie kdnnen eine Metallplatte unter das gravierte oder geschnittene
Objekt legen, um zu verhindern, dass lhr Tisch durchgebrannt wird.

Vermeiden Sie brennbare Gegenstande oder Gase.

Halten Sie es von Kindern und schwangeren Frauen fern.

Nehmen Sie den Laser nicht ohne Anleitung auseinander.

Verwenden Sie ihn nicht auf Materialien, die das
Licht reflektieren.

Alle Personen, die sich wahrend der Benutzung in der Nahe
aufhalten, sollten eine Schutzbrille tragen.

Schalten Sie das Gerat aus, wenn Sie es nicht benutzen.

In der Nahe befindliche Gegenstande bergen die Gefahr von
Quetschungen und Verletzungen.

Bitte befolgen Sie die Anweisungen,
bei unsachgemaBem Gebrauch liegt das Risiko bei Ihnen.




CONTENTS

Bauteile

20

22

Technische Daten

23

Montage

Verkabelung

29

Einstellungen

Reference of materlals

29

30

Laser Fokus einstellen

31

Introduction of the machine

32

32

Motherboard Einfiihrung

Wie fangt man an?

Verbindung zum PC

33

34

GRBL Einflihrung

34

36

Vor dem ersten gebrauch

37

APP-Verbindung

Kundendienst

38

BAUTEILE

Y-Achse Rahmen Y-Achse Rahmen
links X1 rechts X1

—

X-Achse Profil X1

Werkzeugwagen
mit Hohenverstellung X1

20

o o —

Y-Achse Rahmen Y-Achse Rahmen
vorne X1 hinten X1

Hauptplatine
Riemenspanner Xl and Kabel X1

BR B @

Halter Kabelschutz Feste Lange M3*8 X2
X Achse X1 Halter Kabelschutz X1 Siulensity

MG-—-W——

M3*6 X2 M3*20 X2 M4*20 X2 M4*50 X3

W g

M5*10 X4 M5*20 X8 SD-Karte X1 Kartenleser X1
Set X1 USB Kabel X1
CK1-55
/|
':_ L
« « 12V4A
5.5W Laser X1 TImmFeste Lange der Saule  Standfuss X4 Netzadapter X1
21



TECHNISCHE DATEN

Modell CK1

Grofe 570*510*150 mm
Gewicht 3kg
Arbeitsflache 300%300 mm
Laser Wellenlange 445+5nm
Graviergenauigkeit 0.1 mm
Graviergeschwindigkeit 30000mm / min
Software Support System Mac, Windows
Material Aluminum Profile + Kunststoff Teile
Elektrischer Anschluss CK1-5512V4ADC
Laser Leistung DB-5500 mW (Optional)
Dateiformat NC, DXF, BMP, JPG, PNG, GCODE
Unterstiitze Software LaserGRBL (Windows), Lightburn (Common)
Stromanschluss USA/EU Plug (Optional)

Software unterstiitzte Sprachen Chinese, English, Italian, French, German

Arbeitsumgebung RHTemperatur 5-40°C, Luftfeuchte 20-60%RH
Graviermethode USB Connect PC, TF Card (APP, Webpage control)
Gravurmaterial Holz, Kunststoff, Papier, Leder, Schaumstoff, Pappe, Alumina
Graviermodus IBildGravur/Text Gravur /Raster Gravur /

Contour carving / Pixel carving

22

MONTAGE

1. Installieren Sie die Rahmen
Nach der Montage des Rahmens

1.2 Installation des Rahmens
Schrauben M5*20 x 4

Die Vertiefung fur die Senkkopfschrauben
im "Y-Achse Rahmen vorne" zeigen

dabei nach innen. Und die abgestufte
Seiten nach oben Schrauben M5*20 anden
griin markierten Positionen

&

Y-Achse Links Rahmen

Y-Achse Frontprofil

Y-Achse Rickenseite
Y-Achse rechts

Rahmen
Anmerkung: 1. Zuerst miissen Sie den Rahmen
(@ Die Position der einzelnen Rahmenteile kann installieren, dabei die Schrauben
nichﬁ gedndert werden. ) zuerst nicht fest anziehen.
(2 Die Senkkopfoffnungen (der vergroRerte Teil) 2. Stellen Sie sicher, dass alle Profile parallel
des vorderen Profils der Y-Achse, zeigt nach innen. zueinander ausgerichtet sind.

2. Installieren Sie die GeratefliBe

Screw M5*10 x 4
@ Schraube GeratefiiBe aufstecken. Zuerst die blau markierten M510
Schrauben anziehen, anschlieBend die

Schraube M5%20 x 4

(2 Zum Schluss ziehen Sie die M5*20 Schrauben im roten Bereich fest. Hinweis:
Bitte befolgen Sie die obigen angegebenen Schritte, und ziehen anschliefen.

M50 &

Foot Pad X4

23




Uberpriifen Sie, ob das POM-Rad des linken und rechten Teils der Y-Achse
zum Profil passt und ob die Bewegung glatt und nicht klemmt

Linke Seite Rechte
Exzentermutter Exzentermutter

Hinweis: @ Stellen Sie mit Hilfe der Exzentermutern, die Laufrollen so ein, dass sie sich noch mit leichter Reibung, einzeln
mit den Fingern drehen lassen.

(@ Sollte sich das Rad in der Luft drehen und nicht zum Profil passen, kann die Exzentermutter mit einem
Gabelschliissel aus Richtung des Schraubenkopfes im Uhrzeigersinn verstellt werden.

3.1 Setzen Sie den X-Achsen-Synchronriemen mit dem Werkzeug auf die
Synchronriemenscheibe.

Werkzeugwagen mit

Héhenverstellung X1 Die Zdhne des Zahnriemens

zeigen zur Zahnscheibe

3.2 Schieben Sie den Schlitten in den Trager der X-Achse

®Schlitten mit Ausrichtnut in (@Der Kunststoffstreifen des Profils zeigt 3)Der Draht seh h di
die X-Achse schieben nach unten. Und der Draht wird hineingepresst e ﬁ{tterzets%%fﬁjﬁarﬁef'e

Riickansicht

24

3.3 Platzieren Sie den montierten Schlitten auf dem Maschinenrahmen und ziehen
Sie die Schrauben handfest an, dann montieren Sie den Spanner.Sie den Spanner.

Achten Sie auf die
Laufrichtung

das Profil mit den . -
Schlitzen ausrichten Siehe 3.5 fiir die Montage

3.4 Fester X-Achsen-Balken

Schraube M4*50 x 2

Legen Sie den Zahnriemen

auf das Profil

Richten Sie den X-Achsen-
Balken mit dem Schlitz aus

Schrauben Sie zuerst zwei M4 * 50-Schrauben, um den X-Achsenbalken zu befestigen (nicht zu fest, stellen
Sie den X-Achsenbalken parallel ein)

25



3.5 Zusammenbau des Spanners

(D Sie miissen zuerst den Spanner zerlegen, die Handschraube des Spanners [6sen, um die
inneren Teile des Spanners herauszunehmen, und die obere Schraube |6sen, um die
Spannrolle herauszunehmen.

Spanner Interna Spannerschale Randelschraube

@ Put the timing belt of the carriage on the idler of the tensioner, and then lock the
screw to the inner part of the tensioner

o, e

(3 Decken Sie den Schlitten tiber der Spannrolle des Spanners ab und ziehen Sie die
Schrauben an der Innenseite des Spanners fest.

Spanner hat Schlitz, Einbaurichtung

beachten und einschieben Tensionern Gehauseschale

@ Arretieren Sie die Befestigungsschraube des Spanners
Schraube M4*20 x2

Die Zéhne des Zahnriemens sollten zur Fithrungsnut zeigen

26

4. Stellen Sie die X-Achse so ein, dass sie parallel ist

Hinweis: Achten Sie bei der Installation darauf, dass der X-Achsen-Balken parallel zu den vorderen und hinteren Balkenprofilen
ist. Sie kdnnen das Rechteck auf der Skala zur Hilfseinstellung verwenden. Ohne Parallelitdt wird die Y-Achse schwer zu
bewegen und zu beeinflussen sein der Gravureffekt.

5. Tighten the X-axis synchronous belt. NotedlDsta Athie aeeniesis

at a vertical angle (90°).

-

L
“
[

Tighten the
thumb screw

Thumb screw

Note:
Synchronous belt needs to Note: ) .
be tightened, otherwise it may cause ‘i:‘t/‘t'lte'?r‘tcht?orn%fettape%r:{’&aé%?wos't'on tofeela
H H H I Ictl Wi
the problem of engraving misalignment. wheel and the profile when rotating the
POM wheel.

@If the wheel rotates in the air and does not fit
the profile, the eccentric nut can be adjusted clockwise
from the direction of the screw head
with an open-end wrench.

27



6. Installieren Sie den Halter fiir den Kabelschutz und den
Halter fiir Fokusierhilfe

7. Installieren Sie den Kabelschutz

Screw M3*20 x 2
M3*20X 2

8. Installieren Sie den Kabelschutz

Hinweis: Befestigen Sie den Kabelschutz mit den beiliegenden Kabelbindern.

<

VERKABELUNG

Y2-Stecker

X-Achsen-Motor

Y1 Motor Laser Einheit Y2 Motor

Hinweis:
Eine falsche Verbindung zwischen der X- und Y1-Motorleitung fihrt zu einer
falschen Bewegungsrichtung !

EINSTELLUNGEN

Methode zum Einstellen der Antriebsriemen auf beiden Seiten der Y Achse

I1Sollte die Riemenspannung nicht ausreichend sein, 16sen Sie zuerst die
Einstellschrauben auf beiden Seiten, spannen Sie den Riemen, in dem Sie
die Muttern der Schrauben nach auBen dricken und ziehen sie anschlieBend
die Einstellschrauben wieder fest.

29



REFERENCE OF MATERIALS LASER FOKUS EINSTELLEN

Zum Gravieren: CKI1-55
5.5W Blgw_Air Block fest
Material CK'I—SS(Sner;c/Eqv;/;‘r)mdlgkem Leic;tKllésg?%) Frequenz Fokus-Einfuhrung
Sperrholz 1500 20 1
Laser module
Acryl 1500 20 1
Leder 3000 10 1
Uberzug 300 100 1
Pulverbeschichtete Teile 1500 100 1
eloxiertes Aluminium 1500 80 1 Blow air block Spalte mit fester Lange
Rostfreier Stahl 1000 100 1 Abdeckung der Beschattung -
MDF 1500 60 1 Object
Stein 1500 100 1
Kunststoffplatten 1500 40 ] "Gravieren" verwendet die 1 Schritte
Karton 1500 50 ] "Schneiden 2mm" verwendet die 2 Schritte

"Schneiden 4mm" verwendet die 3 Schritte
Zum Schneiden: '_H:z,/—
"Schneiden 6mm" verwendet die 4 Schritte

Material CKI-55 Geschwindigkeit | cK1-55 Frequenz Leistung(%)
(mm/min)
Sperrholz Tmm 200 ] 100 Spalte mit fester Lange
Fokuseinstellung vor dem Gravieren:
Sperrholz 2mm 100 1 100 Vor dem Gravieren muss der Fokus eingestellt werden. Der Fokus muss auf der Oberflache des gravierten Objekts liegen. Es kann
Sperrholz 3mm 100 23 100 eine Sdule mit festem Fokus fiir die Hilfseinstellung verwenden. Platzieren Sie die Sdule mit festem Fokus zwischen dem
gravierten Objekt und dem Blasluftblock und drehen Sie das Z-Achsen-Hebemodul, damit das Lasermodul auf den ersten Stufen
2-3 100
Sperrholz 4mm 100 der Sdule mit festem Fokus haftet.
Sperrholz 5mm 100 2-3 100 Fokuseinstellung vor dem Schneiden: (Vorsicht vor Schaden an der Laserhaube durch StoRe)
Sperrholz 6mm 100 3.4 100 Vor dem Schneiden muss der Fokus in der Mitte des Fehlers des gravierten Objekts liegen, daher sollte je nach Plattendicke der
entsprechende Fokus eingestellt und das Z-Achsen-Hubmodul zum Einstellen gedreht werden.
Sperrholz 7-8mm 100 34 100 Angenommen, das Objekt ist 2 mm groR, verwenden Sie den 2. Schritt der Spalte mit festem Fokus;
Acryl— Tmm 100 1 100 Das Objekt ist 4 mm groR, wobei der 3. Schritt der Spalte mit festem Fokus verwendet wird;
Acryl- 3mm 100 23 100 Das Objekt ist 6 mm grof, wobei der 4. Schritt der Spalte mit festem Fokus verwendet wird.
Acryl- 6mm 100 3-5 100
Anmerkung:
Der Energiewert ist auf 500 eingestellt, und die Laserintensitat macht 50 % der Leistung aus. Laser Laser
Der Energiewert ist auf 1000 eingestellt, und das Verhaltnis der Laserintensitat zur
Leistung betragt 100 %. Je gréBer die Energie, desto schneller kann die module module

Geschwindigkeit eingestellt werden.
Die oben genannten Parameter dienen nur als Referenz. Aufgrund der
unterschiedlichen Materialeigenschaften sollten Sie die Parameterwerte entsprechend den tatsachlichen Gegeben- [coorook ]

heiten anpassen. oo
2.00
Object Object
Gravieren Schneiden
Verwendet den 1 Schritt Die Dicke des gravierten Objekts

betrdgt 2 mm verwendet den 2 Schritte
30 31



TREFFEN SIE IHRE (CK1-55)

Maschine Einfihrung

X Motor

Laser Modul

Laserschutzschild

Display-Anschluss

TF-Kartenschlitz
USB-Anschluss Y2 Motor

Stromanschluss
Netzschalter

Motherboard Einflihrung Antenne

(Kein Zugangsort)

X Motor Y1 Motor Y2 Motor Y Endschalter

Motherboard-LUfter Laser Modul X Endschalter

32

WIE FANGT MAN AN?

Installieren Sie die

Installieren Sie den Treiberl] Verbinden Sie das Gerat

Montieren Sie die
Maschine

Steuerungssoftware
auf dem Computer

1. Lesen Sie das Produkthandbuch genau durch und befolgen Sie die
Schritte im Handbuch, um die Maschine zusammenzubauen.

auf dem Computer mit dem Computer

Es kann von der LaserGRBL-Website heruntergeladen werden und ist kostenlos.
http://lasergrbl.com/download/ (Das Installationspaket ist auch auf der
TF-Karte des Herstellers verfligbar) LaserGRBL flir Windows

Wie man

LightBurn ist eine kostenpflichtige Software, nur 30 Tage kostenlos.
https://lightburnsoftware.com/ (Das Installationspaket ist auch auf der

TF-Karte des Herstellers verfligbar)
lasergrbl.com

LightBurn fur Windows, MAC

lightburnsoftware.com

— Name des Treibers: CH340SER.EXE

Wo befindet sich das Programm?
1.. Auf der vom Hersteller angebrachten TF-Karte.
Suche: CH340SER ]

2. Offnen Sie die LaserGRBL-Software auf Ihrem

LaserGRBL-Software.

— Hinweis: Wenn die Installation des Treibers fehlschlagt, kann der Computer
keine Verbindung mit dem Gerat herstellen.

[ Bedienschritte:
1. Schalten Sie das Gerat ein.
2. Verbinden Sie das Gerat tiber das USB-Kabel mit dem Computer.
3. Offnen Sie die LaserGRBL-Software.
* Wahlen Sie im Kontrollkdastchen COM die COM-Nummer des Gerats.
(normalerweise nicht COM1)
+ Wahlen Sie im Kontrollkastchen Baud 115200. ﬂ} "Connect” button
« Klicken Sie auf die Schaltflache "Verbinden", um eine erfolgreiche
Verbindung herzustellen.
(Detaillierte Informationen zur Bedienung finden Sie_aL_lf der Riickseite
des Handbuchs) s o Wl
4, Offnen Sie die LightBurn-Software (Aktiviert)

*Wahlen Sie "Manuell erstellen".
(s Bl e E abdak

*Wahlen Sie "GRBL" ,NEXT.

+«Wabhlen Sie "Seriell/USB" . fﬂun

«Legen Sie die Lange des Arbeitsbereichs fest.

«Legen Sie den Ursprung fest: Vorne links. | e -

+Schalten Sie die automatische "Home"-Funktion aus, NEXT.

*Wahlen Sie im Kontrollkdstchen COM die COM-Nummer des Gerats.
S (normalerweise nicht COM1, MAC zeigt COM nicht an)

Lernprozess Gravieren!

% Ingtall CH340 Driver
@ Flash Grbl Firmware
Computer Das Menl "Werkzeuge" der @ L Oup) s

33



VERBINDUNG ZUM PC

1. Verbinden Sie das Graviergerat mit dem Compute, auf dem die LaserGRBL-Software installiert ist,

Uber ein USB-Datenkabel.

2. SchlieBen Sie die Stromversorgung an, schalten Sie das Graviergerét ein

3. Offnen Sie die LaserGRBL Software auf dem Computer.

4. Wahlen Sie die spezifische Portnummer und Baudrate aus - -115200 (Abbildung A.10)

5. Klicken Sie auf das Blitzzeichen. Wenn das Blitzzeichen in das rote "X" wechselt und das Richtungsschild leuchtet,
zeigt dies an, dass die Verbindung erfolgreich war. (Abbildung A1)

Im Allgemeinen muss der COM-Port nicht manuell ausgewahlt werden, es sei denn, es sind mehrere serielle
Port-Gerate an den Computer angeschlossen. Sie finden den COM-Port im Gerate-Manager des Windows-Systems
(wie in Abbildung A.09 gezeigt). Eine andere Moglichkeit besteht darin, die angezeigte Portnummern nacheinander
auszuprobieren.

_—g} Device Manager 4 LaserGRBL v3.8.0
File Action View Help Grbl  File Colors Language Tools
| 2 || Choose the B ][5 1 Js5

T correct port it |

> id Audio inputs and outputs Progress [—

> 8 Computer

s Disk drives Al O
I3 Display adaptars

i Firmware

Human Interfsce Devices Choose baud rate 115200  Lightning sign
=@ |DE ATA/ATAPI controllers

E= Keyboards

8 Mice and other pointing devices

[ Moenitors

5> I8 Metwork adapters

~ [ Pors (COM & LPT)

ﬁ USB-SERIAL CH340 (COME)

v

v

v

v ow v

SimLl (COMT) =
> 3 Print queues Successful
¥ m Processors
- ==
=06Q
CoM |coMs Baud 115200 - %"7 Fogd ooo 1
M T B nes: 0| Buffer | Estimated Time:

Anmerkung:

Wenn Sie den richtigen Port in den "Ports" nicht finden kdnnen, mussen Sie moglicherweise folgendes tun:
Methode 1: Klicken Sie im Menu auf "Extras’, um den CH340-Treiber zu installieren (Diese Funktion ist in einigen
Softwareversionen nicht verfugbar);

Methode 2: Kopieren Sie die Datei "CH340ser. Exe" von der TF-Karte (bzw. USB-Flash-Disk) auf den Computer und
installieren Sie diese durch Doppelklick. Folgen Sie den Anweisungen.

GRBL EINFUHRUNG

1. Herunterladen der Software
LaserGRBL ist eine der beliebtesten DIY-Lasergravur-Software Lésungen, die auf der LaserGRBL-Website http://laser-
grbl.com/download/ heruntergeladen werden kann (Das Installationspaket ist auch auf der beiliegenden SD-Karte
oder USB-Flash-Disk zu finden).
Kurze Einflihrung:
;.aserGRBL ist einfach zu bedienen. LaserGRBL unterstiitzt die Windows-Systeme (Win XP /Win 7 /Win 8 / XP / Win 10
Win ).

Fur Mac-Benutzer, Sie kdnnen LightBurn als Softwarelésung nutzen, eine hervorragende Gravursoftware, die jedoch
nicht kostenlos ist. Die Software ist ebenfalls fur Windows-Systeme erhaltlich.
Hinweis: Die Graviermaschine muss wahrend der Gravur mit dem Computer verbunden sein, und die Software der
darf dabei nicht ausgeschaltet werden.
2. Software-Installation
Doppelklicken Sie auf das Softwareinstallationspaket, um die Softwareinstallation zu starten. Klicken Sie auf
"Weiter", bis die Installation abgeschlossen ist.

¥ Setup - LaserGREOL Rhyhom -

Select Addetional Tasks
Which ackitianal basks should be perfames?

ther dick Kt

ackissonal shartouts:
[ Create a desitop shoriout

34 B canca

3. Sprache 4, Gravurdatei laden

Klicken Sie in der Menuleiste auf Klicken Sie nacheinander auf "Datei" und

"Language’, um die gewlnschte "Datei 6ffnen”, wie in Abbildung

Sprache auszuwahlen. 8.1 dargestellt, und wahlen Sie dann die
Datei aus, die Sie gravieren mochten.
LaserGRBL unterstltzt Dateien in den
Formaten NC, BMP, JPG, PNG, DXF uvm.

B LaterGREL vi.3.0

Grbl e Colors (Laoguage Took ? 4 LaserGRBL v4.3.0
Temml B8 Enghsh I .
ok m." I:.“ Grbl File Colors Language Tools 7
Preaman| — (B Spanish coMm E 7 Open File
5L o i % Append File
Garman ilename
2 Danish st % Reload Last File
% Do 1 Quick Save
= Rustisn ]
W Chiness (amplified) i Save (Advanced Options)
I trmfbionsl [ Send To Machine
= Slevak
= Hungarian 5 Send From Position
b= Czech
- Polish
i Greek 2
B Turdish

5. Stellen Sie die Bildparameter, den Gravurmodus und
die Gravurqualitat ein.

1. LaserGRBL kann die Scharfe, Helligkeit, Kontrast, Hervorhebung und andere Eigenschaften der Gravur anpassen.
Diese Einstellungen werden in einen Vorschaufenster angezeigt und Sie kdnnen den Effekt der Einstellungen lhren
Bedurfnissen anpassen.

2. Im Gravurmodus kdnnen in der Regel "Line-to-Line Tracking" und "1Bit Shaking" gewahlt werden;" 1Bit Shaking"
eignet sich besser zum gravieren von Graustufendiagrammen. Bitte wahlen Sie "Vektordiagramm®" oder "Mittellinie",
wenn Sie ein Objekt schneiden moéchten.

3. Die Gravurqualitat bezieht sich im Wesentlichen auf die Linienbreite des Lasers. Dieser Parameter hangt hauptsach-
lich von der GréBe des Laserspots der Graviermaschine ab.

Hinweis: Der empfohlene Gravurqualitatsbereich liegt zwischen 12 und 15. Verschiedene Materialien haben
unterschiedliche Reaktionen auf Laserbestrahlung, so dass der spezifische Wert vom spezifischen Gravurmaterial
abhangt.

4. Am unteren Rand des Vorschaufensters kann das Diagramm auch gedreht, gespiegelt, ausgeschnitten usw. werden.
Nachdem Sie die obigen Einstellungen vorgenommen haben, klicken Sie auf Weiter, um die Einstellungen fur
Gravurgeschwindigkeit, Gravurenergie und GravurgréBe zu konfigurieren.

4 Impart Basber image. o x
Frovies Origind
Seeeth R Biwbia) || O
f— Farbanpassung
— Intensitatsanpassung
e
Comarsion Tasl
) Line T Line Trasing ' 2 -
O (M W9 BEkantne Gravurmodus wahlen
O Tuatowinat
() Bunbarline

Lisa Ts Lins Opeisas
Dirsezien arizomral -

wudiey [ 8 T i Qualitst: 12-15
r_]u:r.F (empfohlen empfohlen)

Richtungseinstellung;
Schnittmuster

35



6. Gravurgeschwindigkeit, Gravurenergie und

GravurgroBe einstellen

1. Der Wert fur die empfohlene Gravurgeschwindigkeit betragt 1000, was

nach wiederholten Experimenten als relativ zuverlassiger Wert angesehen

wird. Naturlich kénnen Sie diese Geschwindigkeit nach Ihren Wiinschen erhéhen oder verringern. Eine

schnellere Gravurgeschwindigkeit spart Zeit, fihrt aber zum Ruckgang des Gravureffekts. Langsamere
Geschwindigkeiten bewirken einen starkeren Gravureffekt.

2. Im Lasermodus gibt es zwei Anwendungsmodi: M3 und M4. Der M4-Modus wird flr die Gravur im "1bit Jitter" -Modus
empfohlen, und der M3-Modus wird fiir alle andere Anwendungen. Wenn Sie nur den M3-Modus wahlen kénnen,
prufen Sie bitte ob der richtige Lasermodus in der GRBL-Konfiguration verwendet wird. Bitte beachten Sie dazu die
offiziellen Anweisungen von LaserGRBL flr die GRBL-Konfiguration.

3. Wahl der Gravurenergie. Wahlen Sie die Laserleistung nach den verschiedenen Materialien.

4. Stellen Sie schlieBlich die GroBe ein und klicken Sie auf die Schaltflache "Erstellen”, um die Einstellung aller
Gravurparameter abzuschlieBen.

Targe: image ﬂ
Speed The default engraving speed is 1000

Engraving Speed W’ and can be adjusted as required

Lazer Options
Lussr OF (M3 Lasar OFF M5 1]

= == Set the energy value. Improper energy
R will affect the engraving effect
Tnege Size and Fosition [m]
[] Antosize 20 B3 EXIF

s Enter the size of the graph you want

‘S'lie WEE | rd485 }7 to engrave grapny
OEfzst 3 0.0 100 ++

Caeel | freate!

GCODE-Datei speichern

Klicken Sie in der oberen Menuleiste in der Softwareoberflache auf "Datei*, rufen Sie das Dropdown-Menu auf und
wahlen Sie "Speichern". Kopieren Sie die gespeicherte .nc-Datei auf die TF-Karte und legen Sie die TF-Karte in die
Graviermaschine ein, um die Datei zum Cravieren lhreres Objektes zu verwenden. Benutzen Sie die Software
"MKSLaserTool" in TF, um Vorschaucodes zu Gcode-Dateien hinzuzufligen.

VOR DEM ERSTEN GEBRAUCH

1. SchlieBen Sie das Graviergerat and den Computer an und schalten Sie es ein..

2. Bewegungstest:

Steuern Sie die Maschine testweise in der Software, versuchen Sie die Maschine nach oben, unten, links und rechts
zu bewegen, um zu Uberprufen, ob alle Einstellungen richtig sind. (Abb. AO1)

3. Laserprufung:

LaserGBRL ,importieren benutzerdefinierte Symbole” wahlen und klicken Sie dann auf schwacher Laser und
anschlieBend auf Laser emittieren, um ein schwaches Laserlaserlicht zu senden. Tragen Sie eine Schutzbrille und
beobachten Sie, ob der Laserkopf blaues Licht aussendet. (Abb. A02)

4. Testen Sie die Dateien auf der TF-Karte:

Hinweis: Der Laser erzeugt Warme und Reflexionen was zu starken Schaden fuhren kann. Bitte folgen Sie den

Anweisungen, um Verletzungen zu vermeiden.
w
-Q06aQO "
« 000 ,
nes: 0| Buffer | Estimated Time:
( Bild AO1)
Legen Sie den Niedri |
iedriger .-
Ursprung fest Lasegr Starker Laser
MO AN T =1L
et et [
Sende den Kante am i
aser aus Umriss finden (Bild AO2)

1. Nachdem der Laserkopf einige Zeit verwendet wurde, muss die Linse des Lichtauslasses unter dem
Laserkopf gereinigt werden, um eine normale Schneidfahigkeit zu gewahrleisten

2. Das Abwischen der Linse muss erfolgen, nachdem die Maschine ausgeschaltet wurde, da der Laser sonst
Personen verletzt

3. Nachdem Sie die Linse abgewischt haben, trocknen Sie sie bitte etwa 3-5 Minuten lang auf nattrliche Weise
und warten Sie, bis die Linse getrocknet ist, bevor Sie sie einschalten, da das Licht sonst dazu flhrt, dass die
Linse bricht

4, Sie kénnen das Video-Tutorial ansehen, indem Sie den QR-Code des Handbuchs scannen

36

APP-VERBINDUNG

Das WIFI dieser Maschine ist ein Signal, das vom ESP32-Chip der Hauptplatine gesendet wird.

Die Maschine ist eingerichtet, wenn die Maschine das Werk verlasst. Nachdem die Maschine eingeschaltet
wurde, sendet die Hauptplatine das WIFI-Netzwerk mit dem Namen MKS-DLCXXXXX (XXXXX bezieht sich

auf die Seriennummer der Hauptplatine, die Seriennummer jeder Maschine). alle anders)

1. Offnen Sie das von der Mobiltelefonverbindung gefundene Netzwerk MKS-DLCXXXXX, geben Sie das Passwort
12345678 ein und stellen Sie eine Verbindung zum Netzwerk her.

2. Offnen Sie die APP und rufen Sie die Schnittstelle fir Verbindungsoptionen auf. Geben Sie die IP-Adresse ein:

192.168.4.1 und klicken Sie auf Verbinden.
3. Nachdem das APP-Slicing abgeschlossen ist, mlssen Sie die TF-Karte beim Hochladen von Dateien in das

Motherboard einlegen. Wenn der Upload fehlschlagt, bestatigen Sie bitte, ob die TF-Karte normal ist.

<

IP Address

l 192.168.41

CONNELT
SEARCH LASER

Material

—A“.?é'?'k‘é?fé?g Einrichten _ Verbinden —
(Wahlen Sie hier die
Softwaresprache)

APP-Hauptschnittstelle

37



KUNDENDIENST

Die Garantiezeit betragt 12 Monate ab Kaufdatum.

1. Fehlende/beschadigte/defekte Teile

Innerhalb von 7 Tagen nach Erhalt ersetzen wir alle Teile kostenlos, einschlieBlich
Versandkosten. Nach 7 Tagen nach Erhalt ersetzen wir alle Teile kostenlos. Aber Sie mussen
die Versandkosten tUbernehmen.

2. Beschadigte Teile durch Kunden: Sie mussen flr die Kosten der Teile und die Versandkosten
aufkommen

3. Verlust, fehlende, beschadigte und defekte Teile durch das Transportunternehmen.

a. Verlorene oder beschadigte Sendungen mussen dem Transportunternehmen innerhalb des
Reklamationsfensters des Spediteurs gemeldet werden, und Sie mussen uns innerhalb von 7
Tagen nach Erhalt dartber informieren.

b. Fur alle Teile, die wahrend des Versands verloren gehen oder beschadigt werden, mussen
Sie Fotos oder Videos aufnehmen und an uns senden.

c. Sobald der Spediteurstreit beigelegt ist, stellen Sie uns bitte alle Mitteilungen mit dem
Spediteur zur Verfigung. Es liegt in der Verantwortung des Kunden, uns Uber die GESAMTE
Kommunikation mit dem Spediteur auf dem Laufenden zu halten.

d. Fur fehlende Teile mUssen Sie ein Serviceticket ausfullen.

e. FUr beschadigte Teile mUssen Sie online ein Service-Ticket ausflullen und uns Fotos oder
Videos senden.

f. Wenn es sich bei dem Teil um ein LCD-Panel, Netzteil oder Mainboard handelt, mlssen Sie
das Teil an uns zurlickschicken und wir senden lhnen ein neues zu.

38




MACbMO OT COOLOOK

Aoporue KnueHTbi:

Cnacnbo, 4To BbIGpanu Hac.

Mbl BCerga opueHTMpyemcs Ha NoTPebHOCTH KNNeHTa, HeNnpepbiBHbIe
MHHOBALMMN N CTPEMJIEHUNE K COBEPLLIEHCTBY, KOTOPbIE NMO3BOSIOT KaXA0MY
HacnagMTbCs MCMOMb30BAHMEM HALLEN MPOAYKLMU.

MbI c4MTaEM, YTO 3TO PYKOBOACTBO CTAHET s Bac nonesHbiMm.
Hapeemcs, Bam noHpaBuTca ncnonb3osath npogykumnto COOLOOK.
Ecnny Bac BO3HUKHYT Kakne-nnmbo npobiemsbl, moxanyincTa,
CBSHKMTECh C HAMU Yepes:

CanT: http://www.coolookmaker.com
Facebook: https: https://www.facebook.com/coolookofficial/
MbI cBSXKEMCS € BaMU B Te4yeHme 24 4acos.

COOLOOK

NMPABUNA BE3ONACHOCTIN

MpepynpexpaeHue:

Jla3epHblii rpaBYPOBasbHbI CTAHOK HE MOXET HanpsAMYIo pe3aTb UKW pe3aTb MaTtepuan,
OTpakaloLMin CBET, YTO MOXKET NPUBECTM K TPaBMaM.

MpoayKT MeeT BbICOKYI0 CKOPOCTb MPaBMPOBKU 1N HE peKoMeHayeTcA AnA
NPOMbILLNIEHHON pe3Ku. M nasepHas rosioBKa ABMAETCA PacXoAHbIM MaTePUANoM.

He ynpaBensaiTe nasepHon ronoskon pykamu.loxkanyncra, HafeHbTe 3aluTHbIe OYKN.
Jla3zepHbll Anop ABNAETCA YyBCTBUTENbHBIM KOMMOHEHTOM, NOXanyncTa,
nNpeaoTBPaTUTE CTaTUYECKOE NOBPEXAEHNE.

(3TOT NPOAYKT MMEET KOHCTPYKLIMIO C 3NIEKTPOCTATUYECKON 3aLLUTOM, HO BCE Xe
CyLLeCTBYeT BEPOATHOCTb NOBPEXAEHNS).

Mbl He HeCeM HUKaKOW OTBETCTBEHHOCTU 3a HEHAAJIEXaLLee UCNOJIb30BaHNe

[laHHOro obopyAoBaHNA UK Nobow yep6b nnm yuepo, Bbi3BaHHbIN

HenpasubHbIM UCMOSIb30BaHNeM.OnepaTop 0b6sA3aH UCMNoNb30BaTh 3TOT

N1a3ePHbI rPaBNPOBaNbHbIN CTAHOK TONIbKO B COOTBETCTBUM C €70 Ha3HAUEHWEM,
VHCTPYKLMAMU B €r0 PYKOBOACTBE 1 COOTBETCTBYIOLVMI TPEOOBAHUAMM 1 MPaBUIaMU.

MEPbI NPEQOCTOPOXHOCTU

CrapaliTechb He CMOTPETb MPSIMO Ha fla3ep, 3TO MOXET MOBPeAnTh Ma3a.

V136eraiTe HenocpeaCcTBEHHOTO MPUKOCHOBEHMS BO BPeMsl PaboTbl MALLVMHbI.

Bbl MOXeTe MOMECTUTb MeTaNIMYECKYHO MIACTUHY NOA, BbirPaBYpPOBaHHbIN
WK BbIPE3aHHbI 06EKT, YTOObI NpefoTBPaTUTL NPOXMIaHue CTona.

/136eraiiTe roptounx npeMeToB UK rasa.

2 JE 8

Jh’ XpaHuTe ero B HeAOCTYMHOM [/151 AeTel 1 6epeMeHHbIX XKEHLLMH MecTe.

Q He pa3bupaiiTe nasep 6e3 MHCTPYKLUUNA.

®

S z ': He I/ICI'IOﬂb3yI7ITe €ro Ha MmaTepmnanax, oTpaxarwmnx ceet.

3aLNTHbIE OYKN [O/MKHbBI HOCUTb BCE, KTO HAaX0ANTCA pPAAoOM BO
BpemMsa Ncnosib3oBaHUA.

BbIK/IlOYaliTe NMUTaHME, KOTAA He MOJb3yeTech.

Haxopswwmecs nobnnsocTv npegMeTsl NpeacTaBAsoT
PUCK 3alLeMIeHNs UK pa3gaBanBaHus.

@ Moxxanyncra, cnegynTe MHCTPYKLUK, HEMPABUIbHOE UCMO/Ib30BaHME

6yAeT Ha Balll CTpax U PUCK.




OrNAB/IEHUE

KOMMOHEeHTbI 39
TexHn4yecKne gaHHble 41
MoHTax 42
MpoBopgka 48
Hactpoliiku 48
CnpaBoYHUK NO MaTepuanam 49
Perynnposka ¢okyca nasepa 50
BBegeHune MalwmnHbl 51
BBepeHve MaTepPUHCKOW NnaTbl 51
Kak HavaTtb? 52
MopgkntoyeHue MK 53
BeepgeHune GRBL 53
TecT nepeg ncnonb3oBaHNEM 55
MNopkntoyeHne APP 56
MocnenpopaxHoe ob6cnyxnBaHne 57
CMUCOK 3AMYACTEN
- s
MpaBas pamka NeBas pamka NepepHwnii npodunb 3agHuii npodunb
no ocn'Y Xl noocn Y Xl no ocn Y X1 noocnY X1
— * — o
Tlyy ocn X X1 Mopaynb nepeBo3Ku n Mogaynb HaTskuTens X1 [epxartenb

nogbema X1 cunbdoHa X1

39

R & 9

CugeHbe ¢ KONOHHOM M3*8 X2
(hUKCMPOBAHHON AANHbI

MaTepuHckasa nnata

[epxaTenb ocn X
1 nposopa X1

cunbdoHa X1

QU j— i

M3*6 X2 M3*20 X2 M4*20 X2 M4*50 X3
M5%10 X4 M5%20 X8 SD-kapra X1 YCTPONCTBO UTeHUs
KapT namatn X1
YcraHosute X1 USB Kabel X1
CK1-55
/)
y
Naszep X1 MOwWH 11 MMOuKcMpoBaHH Mopywka 12V4A
\ 0CTbt0 5,5 BT ast A/ HA KOJIOHHbI ansi Hor X4 Brnok nuTtaHms X1 j

40



OCHOBHbIE NAPAMETPbI

Mopenb CK1-55
Pa3smep 570*510*150 mm
Bec ycTpoiicTBa 3kg
Mnowaab rpaBMpoOBKM 300*300 mm
[nvHa BoNHbI Na3epa 445+5nm
TOYHOCTb rpaBUPOBKKN 0.1 mm

CKOpPOCTb FPaBUPOBKU

30000mm / min

Cucrema nogpepxku Mo

Mac, Windows

Matepunan

ANOMUHMNEBbIN I'IpO(.JpI/IJ'Ib + NM1acTUKOBbIE AeTanun

TpeboBaHuWs K 31eKTpUYecTBy

CK1-5512V4ADC

MolHOCTb Nasepa

DB-5500 MBT (ononHuTensHo)

dopwmar daiina

NC, BMP, JPG, PNG, GCODE n T.4.

MNoppepxwuBaemoe MNO

Nasep GRBL (Windows), Lightburn (06wwuii)

Tun nuTaHus

LTencenbHas Bunka CLUA/EC (onumoHanbHo)

A3bIkn noaaepxku MO

KUTaWCKUIA, aHTIMNCKUIA, UTANIbSHCKUIA,

paHLy3CcKuiA, HeMeLKni

Pa6ouas cpepa

Temnepatypa 5-40 °C, BnaxHocTb 20-60%

MeToA rpaBUPOBKU

USB-nogkntoyerme MK, TF-kapTa (npunoxeHue, Be6-cTpaHuULa)

MaTepuansl as rpaBUpPOBKM

[epeBo, MNnacTuk, bymara, Koxa,

l'y6uaTtas 6ymara, FnnHo3eM

PeXuMm rpaBvpoBKu

Pe3bba nsobpaxeHuem / Pesbba TekcToM / Pe3bba co ckaHepoMm /

KoHTypHas pe3bba / MukcenbHas pesbba

41

CBOPKA

1. CBOPKA 1.2 YctaHOBKa pambl

BuHT M5*20 x 4

CKpbITasi roloBKa nepefHero npodus no ocu
Y o6palyeHa BOBHYTPb. A rpafilyupoBaHHast
cTopoHa obpatleHa Beepx. Lkana npoduns
UCMONb3YeTCs i1 U3MEPEHUs pasmepa
rpaBmpyemoro o6bekTa.

Mocne c6opku Kapkaca

MepegHwii npocduns

NEBASA PAMKATIO OCUY
noocn Y

v 3ALHWIA MPOGUL MO OCK Y
MPABASI PAMKA

noocny R S ]

MPUMEHAHUE:

(O BHUMAHUE MPABW/1IbHO YCTAHOBUTb
JIEBYHO U MPABYHO YACTU

(2 CKPbITAA FO/IOBKA (MEYEHAS YACTb)
MEPEAHEIO MPO®KIA O OCUY
OBPALLEEHA BHYTPb.

1. CHavana Hy)KHO YCTaHOBUTb pamy, Npu 3TOM
LWYPYMbl 3aTATUBATL HE HYXKHO;
2.Y6epuTech, 4To BCe MPOMUN BbIPOBHEHBI.

2. YcTaHOBKA onopbl
BWHT M5*10 x 4
(DBcTaBbTe OMOpHbIe NoAKNAaAKM. CHavyana 3aTaHuTe BUHT M5*10 B
CuHel 061acTu,a 3aTeM 3aTsHNUTe BUHT M5*20 B 3e/1€HOI 30He.
BuHT M5*20 x 4

(@HakoHeLy, 3aTsHUTe BUHTbI M5*20 B KpacHoii o6nacTu. MpuMeyaHme: 3aTsHyTb BUHTbI M5*20,
B COOTBETCTBUM C BblLIEYKa3aHHbLIMU aramu.

M50 &

Foot Pad X4

M5*10

42



Y6epnTech, 4To Koneca POM neBoro 1 npaBoro 6510k0B ocu Y nogxoasaT K npodunsm, obecrneyvas
nnaBHoe ABWKeHVe be3 3aepaHus.

JleBasi cTopoHa MNpaBas cTopoHa
SKCLEHTPUIKOBBIE raitku JKCLIEHTPUKOBbIE rankun

MNpuMeyaHue:

(W/lyywe Bcero, KOrAa Bbl NOBOPayYMBaeTe Koneco Pom 1 YyBCTBYeTe HeGOMbLIOE TPEHE MeX/y KonecoMm Pom 1 npodunem
)ECnun koneco nofgelleHo 1 BpallaeTcs 6e3 npuxaTtus Npodus, MOXHO OTPEryNnpoBaTh SKCLLEHTPUKOBYIO raiiky no
4acoBOW CTPe/Ke C MOMOLLbO OTKPBITOTO FrA@YHOTO K1toYa CO CTOPOHbI FONIOBKM BUHTA.

3.1 HageHbTe CUHXPOHHbIN peMeHb KapeTKN Ha CUHXPOHHDIN LWKUB
psuratens ocu X

Mopynb nepeBo3ku 1
nogbema X1

3y6bs pemHs TPM
o6palueHsbl K wkuey NPM.

3.2 BcTaBbTe KapeTKy B 6anky ocu X

(DKapeTka To/KaeT B CTOPOHY (@MNnacTtvkoBas neHTa npoduns obpaueHa (3kabenb HaxoauTCs
6enoro knemmbl ocut X BHW3. VM NPOBO/, 3anpeccoBaH BHYTPb Heé. mexgy 6ankoi ocu X 1 konecom

Bupg c3agm

43

3.3 MomecTuTe cO6paHHYI0 KapeTKy Ha paMy MalUVHbI U BPYYHYHO
3aTAHUTE BUHTbI, 3aTeM cobepuTe HaTAXUTENb.

O6paTnTe BHUMaHWe Ha
HanpaBs/fieHue KapeTKu

Mpodnne CmoTpuTe 3.5 NSt cBopKN
coBnagaeT c Npopesamu

3.4 dukcupoBaHHas 6anka no ocu X
BUHT M4*50 x 2

CUHXPOHHbIN pemMeHb

CosmecTuTe 6anky
pacnonoxeHsl Hag npodunem

ocu X ¢ npopesbio

CHayasna BBUHTUTb BPYYHYIO ABa BUHTa M4*50, 4To6Gbl 3aKpenuTh nonepeyHyo 6anky ocu X (He HyXKHO CIMLWKOM
3aTArMBaTh, HYXXHO PerynvpoBaTh NapannenbHOCTb NonepeyHon 6anku ocm X)

44




3.5 cobupaTb HaTAXUTENb

® CHavana HY>XHO p3306paTb HaTHKNTE b, OTKPYTUTb BUHTbI HATSHXKUTEN S, BbIHYTb
BHYTPEHHME YaCTUHATHKNTENA U OTKPYTUTb BUHTbI, BbIHYTb HATSHXXHbIV POTUK.

BHyTpeHHue Yactn BWHT C HakaTaHHoW
HaTsHKUTENS! Kopnyc HaTskuTens rOMOBKOA

(2 HapieHbTe CUHXPOHHbIN PEMeHb KapPeTKU Ha POJIMK HATSHXKUTENS, a 3aTeM
HaBUHTWUTb BUHTbI Ha BHYTPEHHEN YacTW HATSKUTENS.

—

(3 BCTaBUTb BHYTPEHHIOI0 YaCTb HATSHKUTENS B KOPMYC HATSHIKUTENS!
(cnepyeT 06paTUTL BHUMaHKE Ha CNOCO6 MOHTAXa HaTSKUTENS, NOCKOMbKY HaTsHXXUTENbUMEET PUKCUPOBAHHbIN Nas)

HaTsxuTens uMeeT npopesb, He0bXoaUMo 06paTUThL

BHVMaHWe Ha HanpaB/ieHe YCTaHOBKN 1 MONOXXeHWe BCTaBUTb. KOpI'IyC HaTaxuTeNA

(®) HAaBUHTUTb KPENEXHbI BUHT HATsHKUTENS
Schraube M4*20 x2

3y6bsi peMHsi TPM gomkHbI 6bITb 06palLeHbl B HAaNPaBsIoLLyo KaHaBKY.

45

4. OTperynupyiTe napannenbHocTb ocu X

MpuMeyaHwue: Npu ycTaHoBKe ybeanTecs, 4To 6anka ocv X napannenbHa npohunam nepefHeit u 3afHei 6anku.Bel MoxeTe
MCMoNb30BaTh MPSIMOYTONbHUK Ha LWKane Ans fOMONHUTENBHON perynnpoBku.bes napannenusma ocb Y 6yget TpyaHO
nepemeLLaTh ¥ BO3AENCTBOBATbL I((EKT rPpaBUPOBKH.

A I'Il'mmewaHme YcTaHOBUTE N1a3epHbIii MOAYIb Nog,
5. HaTtaHuTe 3y64aTbiii peMeHb ocn X TN ()

7S
&
[

3aTaHNUTE BUHT C
HaKaTaHHOI roON0BKOM

BUHT C HaKaTaHHOM roIoBKOM

MpumevaHme:

(@) Nlyywe Bcero, Koraa Bbl MOBOpPaYMBaeTe KOMeco
Pom v 4yBCTBYyeTe HeGOMbLIOE TPEHNE MEXAY
Konecom Pom n npodunem

(2) Ecnmt Koneco nopageLLeHo v BpaLaetcs 6e3
npyxaTus NPodUsi, MOXHO OTPErynnpoBsaTb
3KCLEHTPUKOBY!O raiiky No 4acoBOM CTPenke ¢
NOMOLLbO OTKPBITOTO FAeYHOTO K/Tt0Ya CO CTOPOHbI
rONOBKW BUHTA.

MpumeyaHue. 3y64aTbili peMeHb Heobxo4UMo
HaTSAHYTb, B MPOTUBHOM Cly4ae 3TO MOXET MPUBECTM K
CMELLEHUIO TPaBUPOBKU.

46



6. YcTaHOBKa fiepxaTens cuibdoHa U gepKaTenst KOJIOHHbI C
¢ uKcMpoBaHHON gIHHOMN.

9. YcTaHOBKa KOpO6KM MaTepUHCKOM NJaTbl
BUHT M3*20 x 2

M3*20X 2

9. YcTaHOBKa cunboHa
MpumMeyaHue. 3akpenuTe cMnbdOH YepHOI MPOBONOYHON CTSHKOWN.

77N\

SANEKTPOMPOBOAKA

Y2 CoeguHutens

[suratens ocn X

Y1 /suratens JlazepHbIii MOBYNb Y2 [iBuraTenn
MpumeyaHune. HeBepHoe coeprHeHne Mexay ocbto X U NMHWen gauratens Y1
NpuBeaeT K HernpaBUIbHOMY IBUKEHUIO.

PEr'YITMPOBKA

MeTop perynupoBKu 3y6uaTbix peMHel ¢ 06enx CTOpoH

Ecnv oHun 0Cl136}'II/I, CHavana ocnabere NPWXNMHbIE BUHTbI C obenx CTOPOH, 3aTeM
3aKpenuTe 3y6‘-|BTbIM pPeMeHb, NPWXMUTE MPUMKNUMHbIE BUHTbI K YTy U 3aTAHUTE UX.

48



CNPABKA MATEPUA/IOB

[ina rpaBnpoBKuM:

Matepuan CKopo(éﬁ(_SfA/MMH) Moufn—lfolji (%) Frequenz
daHepa 1500 20 1
Axkpun 1500 20 1
Koxa 3000 10 1
MokpbiTne 300 100 1
LleTanl_llnocK B(;Fraléjh};OBvblM 1500 100 7
M 1500 80 1
Hepxasetowas ctanb 1000 100 1
Ma® 1500 60 1
KameHb 1500 100 1
MnacTkoBble INCTbI 1500 40 1
KapToH 1500 50 1

[nsa pesku:

Matepuan CKopoch(_r\?lfA/MMH) Hcalgr_os'?a Leistung(%}
daHepa 1 Mm 200 1 100
daHepa 2 MM 100 1 100
®daHepa 3 MM 100 2-3 100
daHepa 4 MM 100 2-3 100
®aHepa 5 MM 100 2-3 100
®aHepa 6 MM 100 3-4 100

daHepa 7-8 MM 100 3—4 100

Akpun - 1 MM 100 1 100

AKpun - 3 MM 100 2-3 100

AKpun - 6 MM 100 3-5 100
MpumevaHue:

3Ha4veHune 3Heprumn yctaHosneHo Ha 500, a MHTEHCMBHOCTb Na3epa coctaBnseT 50% MoLwHOCTH.

3HayeHue SHepPrnm yctaHoOBNEHO Ha 1000, a OTHOLWEHWE MHTEHCUBHOCTM Nlasepa K MOWHOCTU paBHO

100%. Yem 60nblUe 3HEPTUS, TEM BbILLIE CKOPOCTb MOXET ObITb YCTAHOB/IEHA.

BbIUJEyKa3aHHbIe napamMeTpbl TONbKO A4 CNpaBKWU. MN3-3a Pa3nINYHbIX CBOWCTB MaTepuanos,

noXanyncTa, OTPEryNupynTe 3Ha4eH1si NapamMeTpoB B COOTBETCTBUM C PeasibHbIMU CUTYALUSMU.

49

HACTPOWKA ®OKYCUPOBKU
CK1-55

5.5W 610K npoayBKu Bo3ayxa GUKCMpOBaHHbIN BBefeHe GoKyca

YCTPOICTBO NPOAYBKYM BO3[lyXOM
KonoHHa ¢ h1KcnpoBaHHbIM (hOKYCOM

3alWmMTHas KpbllKa 13 akpuna

[paBMpOBanbHbIN 06BEKT

MepBasi cTyneHb Ans "rpaBupoBKn"

"Bbipe3aTh 2 MM" C UCMONb30BAHNEM 2-11 CTYNEHbKM

—— "Bbipe3aTb 4 MM" C UCMONb30BaHKEM 3-11 CTYMEHbKM

"Bbipe3aTb 6 MM" C UCMONb30BaHWEM 4-11 CTyNEeHbKMN

KonoHHa ¢ GprKcMpoBaHHbIM hOoKycoMm

Perynupogeka okyca nepep, rpaBupoBKoii:

Mepep rpaBMpOBKOI HEOHXOAMMO OTPerynnpoBaTh hoKyc, POKyC AOMKEH HAXOANTLCS HA MOBEPXHOCTY rPaBMPOBAHHOIO
06beKTa, MOXeTe UCMOMb30BaTb KOMOHHY C (PUKCUMPOBAHHOW (hOKYCHPOBKOM ANs BCNOMOraTeNbHOM PerynnpoBKu,
MOMECTUTE KONIOHKY MeX/y 06beKTOM FPaBUPOBKI 1 610KOM peryMpoBKi.BpaLlaTh NOAbEMHbI MOAYb OCU Z, 4TOGbI
nasepHblii MOAYNb Bbin NPUKPENeH K NepBoi CTyNeHU KONMOHHbI.

PerynupoBka ¢okyca nepep, pe3skoii : (bybTe 0CTOPOXHbI, 4TO6bI HEe MOBPEAUTL 3aLUTHYIO KPbILLKY Npu yaape )
Mepep pe3koii poKyc AOMKeH HAXOAUTLCSA B CepefiMHe pa3/ioMa rpaBMPOBaHHOrO 06beKTa, NO3TOMY CNeflyeT yCTaHOBUTh
NoAXOAALWI OKYC B COOTBETCTBUM C PA3NMYHOM TONWMHON NNACTUHLI. BpaliaTb NOAbEMHbI MOAYb OCU Z Ans 6onee
TOYHOW PerysMpoBKH.

"Bblpe3aTb 2 MM" C UCMONb30BaHMEM 2-11 CTyNeHbKY "BbipesaTb 4 MM" C UCMONb30BaHWEM 3-I1 CTYNEHbKM

"Bblpe3aTb 6 MM" C UCNONb30BAHMEM 4-11 CTYNEHbKM

nasepHblii NnasepHblin
MOoayNb Mopay/b

COOLOOK

COOLOOK

2.00
[paBMpOBanbHbI 06BEKT [paBMpPOBanbHbIN 06BEKT
FpaBupoBka Pe3ka
MepBas cTyneHb Ans "rpaBupoBku” "Bblpe3aTb 2 MM" C UCMONb30BaHNEM

2-11 CTyneHbKM

50



MNO3HAKOMbBTECH CO
CBOUM (CK1-55)

BBefieHWe B MaWnNHy

NasepHblii Moaynb

NasepHbIn wuT

MopT gucnnes
Y1 moTop TF pasbem gns kapThbl
UsB noFE)T A P
MopT nuTaHus

MepekntoyaTens

BBepeHne B MaTEPUHCKYIO NaTy

XmoTtop YlmoTop Y2 moTop
BeHTunsaTOpbI
MaTepMHCKOl"‘I nnatbl
NaszepHbiii Mogyb
VGS

51

Y2 Motor

AHTeHHa
(6e3 pocTyna)
X KOHL|eBO
BbIK/lOYaTeNb

X KoHLieBOM
BbIKNIOYaTENb

KAK HAYATb?

CobepuTe MaLInHY

[

Install the control software

YcTaHoBuTe ynpaensioliee
nporpamMmmHoe obecrneyeHue
Ha KomnbloTEp

nOHK}'IIO‘-WITe annapat

on the computer K KOMMbloTepy

1..Moppo6HO NpoymnTaliTe pyKOBOACTBO MO IKCMAyaTaLun u3genus u

BbINO/IHUTE YKa3aHHblIe€ B HEM ﬂeﬁCTBMﬂ no C60PKE MalUuHbI.

CkauMBaeTcs Ha caitTe LaserGRBL, 3To 6ecniaTHo.
http://lasergrbl.com/download/(ycTaHOBOYHbII NaKeT TaKkXe [OCTYMNEeH Ha

TF-KkapTe OT npou3BoguTens).

LaserGRBL fins Windows

LightBurn - 370 nnaTHas nporpamMma, 6ecniaTHO NpepoCcTaBaseTcs ToNbKOo 30 AHEN.
https://lightburnsoftware.com/(ycTaHOBOYHbIIi NaKeT TaKxKe AOCTYyneH Ha TF-kapTe

oT npousBoguTens).
LightBurn pas Windows, MAC

Wwms ppaiisepa: CH340SER.EXE
Fpe HaxopuTCcs nporpamma?

1. . TF-kapTa, npunaraemas npousBoguTenem.
Mouck: CH340SER

2. OTKpoiiTe nporpaMmHoe o6ecneyeHue LaserGRBL Ha KomnbloTepe
MeH1 "UHCcTpyMeHTbI" NnporpaMmMHoro o6ecneyeHus LaserGRBL

MpumeyaHue: HeygayHas ycTaHOBKA ApaiiBepa NpUBEAET K TOMY, YTO

KOMMbHOTEP He CMOXET NOAK/MIYNTLCA K MalluHe
Tosh 7

Ay iratad CHIMD Driver
L —

e

Tanbi paboThbi:

1. BKAouynTe MalumnHy.
2. MopknouMUTe annapaT K KOMNbloTepy ¢ nomouibio USB-kabens.
3. OTKpoiiTe nporpamMmHoe obecneyeHune LaserGRBL

«B none COM Bbi6epute Homep COM MaluHbl. (06b14HO He COM1)

*B none Baud BbiGepuTe 115200. Q:F "Connect" button

+«Haxxmute Ha kHonKy "Connect" gnsa ycnewHoro noaKao4YeHus.
(MoxxanyiicTa, 03HaKOMbTeCh € NOAPO6HLIM onucaHneM paboTbl Ha o6paTHo
CTOPOHE PyKOBOACTBA) s -i...- [ i
4. OTkpoiiTe nporpammy LightBurn (akTuBupoBaHa)

«Bbl6epuTe "Co3paTh BpyuHyl" .

*Bbl6epuTe "GRBL", NEXT.

*Bbl6epuTe "Serial/USB" .

Crmsie Bamaddic E Sanal/LISH

grbl. greL

*B none "COM" Bbi6epute Homep COM MaluMHbI. (06bI4HO He COM1, MAC

*YcTaHoBUTe A/IMHY paboueit o6nacTu.
*YcraHoBuTe Origin: MNepepHss nesas.
*BbikniounTe aBTOMaTHyeckyio "Home", NEXT.

He nokasbiBaeT COM). e ET )

Mpouecc 06y4yeHus rpaBMpoBaHUIoO!

52



I-IOAK.’.I I-O‘-IEHI/IE nK 3. A3bIK 4. 3arpyska (aiina rpaBUpoBKM

HamuTe «SI3bIK» B MEHIO CBEPXY, Haxwmute «daitn» n «OTKpbITb hain»
1. TIOAKIOUMTE MALLUMHY K KOMMbIOTEPY C YCTaHOBNEHHbIM MPOrPaMMHbIM obecnedeHrem LaserGRBL 4TOBbI BbIGPATL HYXKHbIIA A3bIK. no O“epeg”'l’ Kak nor(aaago Ha
¢ nomolbto USB-kabens ans nepegad AaHHbIX pucyhke &.1, a 3aTeM Boloepute
2. MopKkNtounTe NUTaHMe. hailn, KOTOPbIN Bbl XOTUTE
3. OTKpoiiTe LaserGRBL Ha KoMMbloTepe. BbIrpaBMpoBaTh. LaserGRBL NC
4. BbibepuTe KOHKPETHbI HOMEp MopTa 1 CKOPOCTb Nepegayn — 115200 (puc. A.10). P LaerGRBL i 30 g&ﬂﬁﬂﬁgé"‘gﬁg daiinbl B popmatax NC,
5. LLleNIKHNTe 3Ha4OK MONHMM. KOTa 3HAYOK MOJTHUM M3MEHUTCS Ha KPaCHbIM «X» U 3aropuTCst 3HaK HanpaeneHus, Grbl  Fle Colors | Langusge Took 7 » PG, nT.a.
3TO 03HAYAET, YTO COEANHEHUE YCTAHOBEHO YCMELHO. COM [coM1 | Baug| B English I 4 LaserGRBL v4.3.0
(pnc. A.11) Kak npasuno, COM-opT He HYXHO BbIGUPaTL BPY4HYIO, €C/IN K KOMMbIOTEPY He MOAKIIoNeH - 10 italian R o 0 ol
HECKO/bKO YCTPOMCTB C NOC/IeA0BaTE/bHbIM MOPTOM, Bbl MOXETE HaWTV NOPT MALUKHbI B AUCNIETHEPE YCTPONCTB ————— ik i & ors  Language Tools ?
cuctembl Windows (kak nokasaHo Ha puc. A.09). boniee npocToii cnocob — nonpo6oBaTb 0TobpaxaeMble HoMepa st B French coM |: / _Open File
NOpTOB OAWH 33 APYrUM. & p
g : Filename | #  Append File
Device Manager 4 LaserGRBL v3.8.0 & Bragiien P % Reload Last File
: - Russisn [H Quick Save
File Action View HEIP Grbl  Fle Colors Language Tools B Chinese (simplified) Ad d .
ol S BN Buepure ——|Cou[BE - Jead [10a0 57 B G it
NpPaBUbHbIN NOpPT e | k 2
~ R DFSKP-E P i B - m.m B Send To Machine
> 1 Audio inputs and outputs z e # Send From Position
Progress n > b Czech =k
» B Computer L - Pokish
s Disk drives A10 5

> Ol Display adaptors e 2|

s B Firmware e

> ) Human Interface Devices

> *@ IDEATA/ATAP controllers BbibepuTe CKOpoCTb nepeaaun gaHHbix 115200  3Hak MonHuM

» E= Keyboards
> U Mice and other pointing devices
» [ Monitors
> 15 Netwark adapters
~ @ Ports (COM & LPT)
5. YcTaHOBKa NapaMeTpoB n3o6paxeHus,
pPeXXuma rpaBUpPoOBKU U KaYecCcTBa rPaBUPOBKHU.

» = Print queues W
> [ Processors

YcnewHo 1. LaserGRBL mMoxeT perynvpoBaTh pe3KoCTb, APKOCTb, KOHTPACTHOCTb,BblieNIeHNe 1
Apyrve cBoiicTBa LieneBoro rpaca. Mbl MOXeM NpeaBapuUTeibHO MPOCMOTPeTb 3P dEKTbl B OKHE BO BpeMsi HAaCTPOMKM 1
o - TaKxe HacTPoUTb 3 heKTbl NO BalleMy YyCMOTPEHWIO.

2. B peXxmMme rpaBMpoBKU 06bIYHO MOXKHO BbIGPaTh «[OCTPOYHOE OTCEXKMBAHWEY U «1-BUTHOE BCTPSXMBAHMEY;

B
©00
< Jo -

cOoM |coms Baud | 115200 «1-6UTHOe BCTpsXMBaHMe» Gonblle MOAXOAUT ANs Bbipe3aHus rpada B rpajauusx ceporo. loxanyicta, Bbibepute
«BekTopHas guarpamma» unu «LleHTpanbHas NMHKS», €CK BaM HYXXHO HavyaTb Pe3Ky.
raeeeee | “ F964 10 3. KayecTBO rpaBMpOBKM B OCHOBHOM 3aBWCUT OT WVPUHbI NIMHUN 1a3€PHOTO CKaHWPOBaHNS.
ATl hes g | Buffer | Extimated Time 3TOT NapaMeTp B OCHOBHOM 3aBWUCUT OT pa3Mepa 1a3epHOro NsTHa rpaBUpPOBabHOrO CTaHKa.
MpymeyaHe: . MpuMeyaHue. PekoMeHyeMblii janasoH KayecTsa rpaBupoBKy — 12-15. PasnnyHble MaTepuansi
EC/n Bbl HE MOXETE HallTV NPaBU/IbHbIN NOPT B «TlopTax», BaM MOXET NOTpe6oBaTbCA: no-pasHOMy pearupytoT Ha nasepHoe obny4yeHne, NO3TOMY KOHKPETHOE 3Ha4eH e 3aBUCUT OT KOHKPETHOTO

Cnocob 1: HaxxmuTe «MHCTpyMeHTbI» B MeHI0, 4ToObI ycTaHOBUTb Apaiisep CH340 MaTepuana Ans rpaBnpoEKH.
(3Ta GyHKUMA HEAOCTYNHA B HEKOTOPbIX BEPCUAX MPOrPaMMHOr0 obecnedeHns); M
Cnoco6 2: Ckonupyirte aiin «CH340ser.Exe» ¢ TF-kapTbl (Gnaw-ancka USB) Ha KOMMbiOTepH yCTaHOBHUTE ero. 4. B HMKHEN 4acTv OKHa NpeABapuTeNbHOr0 NPOCMOTPa rpada Takxke MOXHO NOBOPaYMBaTh,3epkanbHo 0TobpaxaTs,

o6pe3aTb nTaK panee. Mocne 3aBepLUeHNs BbllleyKa3aHHbIX HACTPOEK HaXMuTe «,qanee», 4TO6bI BOWTHW B

HaCTPOIIKN CKOPOCTU FPABUPOBKM, SHEPrUM FPABUPOBKM U pa3Mepa rpaBUpPOBKMU.
BBEAEHUE GRBL ’

1. MporpamMmHoe o6ecneyeHue

OfHO 13 CaMbIX NONYNAPHbIX MPOrPaMM [/ JOMALIHEN 1a3ePHON rPaBUPOBKM, KOTOPOE MOXHO 3arpy3uThb Ha % Impers Raver mage o %

Be6-caitTe LaserGRBL v T— L =

http://lasergrbl.a))m/download/ (yCTaHOBOYHBIN NaKeT TaKxe A0CTyneH Ha TF-KapTe OT NPOM3BOAUTENS UM Ha =i : PEFY/INPOBKA LIBETA;
USB-HakonuTene).KpaTtkoe BBefeHmne:LaserGRBL npocT B ucnonb3osaHun. OfHaKo OH NOAAEPKMNBAET TONbKO . e

cuctemy Windows (Win XP/Win 7/Win 8/XP/Win 10). e : PETY/IMPOBKA UHTEHCUBHOCTV

Ecnv Bel nonb3oBaTens Mac Bbl MoxeTe BbiGpaTh NpunoxeHue LightBurn, koTopoe Takxe SBASETCs elye OAHNM
MonyAsipHbIM MPOrPaMMHbIM 06ecreyeHnem Ans rpaBrpoBKuU, HO OHO He becnnaTHoe. M 3To nporpammHoe
obecneyeHune Takxe nogaepxusaet cuctemy Windows.

I'Ipé/lmeanme. paBMpPOBabHbIN CTAHOK AOMKEH BbIThb MOAKMIOYEH K KOMMbIOTEPY BO BPEMS FPaBUPOBKY, U BO BPeMst ¢ T N

paboTbl rpaBMPOBaNbHOrO CTaHKa ero He/b3s OTKAYaTh. % S e AN | NS 19

2. YcTaHOBKa NporpaMMHoro o6ecneyeHus ity 199073 tinaim B e R KA4ECTBO: 12-15
[1BaXAbl LWENKHUTE Ha MaKeT YCTaHOBKM, YTOGbI Ha4aTb YCTAHOBKY NPOrPaMMHOrO 06ecrneyeHus, n HaxmumanTe Glastas (PEKOMEHAYETCS)
«[lanee», NoKa ycTaHOBKa He bypeT 3aBeplueHa.

BbIBEOP PEXXVM 'PAB/POBKM

I Setup - LaserGREL Rhyhom -

Select Addetional Tasks
Which ackitianal basks should be perfames?

“_ PEIY/INPOBKA HAMPAB/TEHUA;

BbIKPOKA

ther dick Kt

tckitionsl shortouts:
[ Crente a desking shoriout

54



6. YCTaHOBKa CKOPOCTYU rPaBUPOBKM,
3HEepruu rpaBMPOBKU U pa3Mepa rpaBUPOBKU.

1. PekomeHpayemas CKOpPOCTb rpaBMpoBKK cocTasnseT 1000, 4TO CYMTAETCA OTHOCUTENbHO MOAXOAALM
3HaYeHMeM Noc/e HeCKObKUX NCMOb30BaHUii 060pyAoBaHus. KOHe4Ho, Bbl

MOXeTeyBeNNYUTb NN YMEHbLIUTb 3Ty CKOPOCTb B COOTBETCTBUM C BAaLLMMU NPEANOYTEHNSMU.
Bonee Bbicokasi CKOPOCTb FPaBUPOBKI CIKOHOMUT BPEMsi, HO NMPUBEET K yXyALIeHuto adhdekTa
rpaBUPOBKM. MeHbLUas CKOPOCTb Ha060POT.

2. B nazepHOM pexxunme ecTb ABe MHCTPYKLuun: M3 n M4. HCTpyKums

M4 pekoMeHpyeTCs Ans rpaBUpoBKU B pexume "1bit jitter", a HcTpykyms

M3 pekoMeHpyeTCs Ans Apyrux cnyvaes. ECANy Bac €CTb TONbKO MHCTPYKLMS

M3 Ha nasepe, npoBepLTe, NCMONb3YETCsl M PEXUM Nasepa B KoHburypauum GRBL. Moxanyiicra,
obpatutech KodurumanbHbIM UHCTPYKLUMsaM LaserGRBL gns HacTpoiiku GRBL

3. BbI6op 3Heprum rpaBrpoBKu. BoibeprTe ero B COOTBETCTBUM C TUMOM MaTepuana.

4. HakoHeL,, yCTaHOBWTE pa3Mep 1 HaXXMUTE KHOMKY «Co3[aTby, YTOBbI 3aBEPLUNTL HACTPOWKY BCEX

napameTpoB rPaBUPOBKY.

Target image B
Spead CKOPOCTb rPaBMUPOBKM MO YMONYAHNIO

Figehiue e[l e | @r———cocTasnseT 1000 1 MOXeT GbITb U3MeHeHa

- 10 Mepe Heo6X0AMMOCTH.
Lezer Opticms

Lozar O [W3 w Latar 0FF 15 o [0
— — YcTaHoBuTe 3HaueHue aHeprun. HenpasunbHas
2 @ = ! 3HEprys NoBAMSET Ha 3 dEKT rpaBUpPOBKN
Tnegs Siie’and Bozition [l
[ hutesize 300 | oer B
[size o @ |ndt BeeguTe pasmep rpada, KOTopbIii Bbl
- XOTWTE BbIFPaBMPOBATL
OFfzee ¥ 0.0 | a0 4

Ganeal | oreatet |

CoxpaHuTe ¢aiin GCODE
HaxmuTe «daiin» B MEHIO B BepXHel YacTv MHTepdelica nporpamMmmbl, BOMAMTE B PaCKPbIBatOLLEECst MEHIO U BbiGepuTe

«CoxpaHuTb». CKONMpyiiTe coXxpaHeHHbI daiin .nc Ha TF-KapTy 1 BcTaBbTe TF-KapTy B rpaBep, 4To6bl UCMOMb30BaTh (aii
[151 TPaBUPOBKM BalLel paboTbl. Mcnonb3yiiTe nporpaMmmHoe obecnevyeHune «MKSLaserTool» B TF, 4To6bl ,06aBUTb KOfbI

npegBapuTenbHOro NpocMoTpa B daisibl Geode.

TECT NEPEA UCNOJIb3OBAHUEM

1. Bkntoyute MalWWnHY N NOAKNIYNTE €e K KOMMbIoTepy.

2. TecT pBUXKEHUS:
YnpaBnsiiTe yCTpONCTBOM, YTOGbI ABUraTbCsl BBEPX, BHI3, BIEBO V1 BMPABO C MOMOLLbIO NPOrpaMMHOro obecrneyeHus,

4TO6bI NPOBEPUTH NPABUILHOCTL HaMpPaBAeHuUst U paccTosiHus (puc. A0L).

3. TecT nasepHoOro usnyyeHus
MporpamMmHoe o6ecredeHre MMNOPTUPYET MO/b30BATENbCKME 3HAYKM, 3aTEM HAXMUTE,
4T06bI OTNPaBUTHL Nasep (cnabbiii nasep). HageHbTe 3alUTHbIE OYKM U MOCMOTPUTE, U3YYaeT i 1a3epHbIi MOAY b

CUHWA cBeT. (puc. A02)
4. Mposepka aiinos Ha TF-kapTe:
MprMeyaHKe: nasep BbifeNseT TEM0 1 UK, KOTOPble MOTYT MPUYNHUTL Bpef, 3[0poBbIo. MoxanyiicTa,

cnepynTe UHCTPYKLUMSM, 4ToBbl n36exaTb TpaBM.

i

©00

OS50

00
i

Fo54 0
nes; | Buffer | Estimated Time:
(puc. AOT)
[
1
YCTaHOBWTE UCTOYHUK CunbHbIit nasep

Cnabwbliit nasep

d Time: 6 min

VBB s e NI AR TS

! (puc. A02)

[
W3nyyatowmii nasep HaliTv kpail Ha KOHTYype

1. Mocne TOro, KaK na3epHas roJioBKa Ucrnosib3oBasiacb B TeH€HNe onpeaeneHHoro nepuoaa BpemMeHu, HGOGXO[J'MMO

OYUCTUTB JIMH3Y BbIXOAA CBETA MO, JTA3€PHOM FOI0BKOM, 4TO6bI 06€CneyYnTb HOPMabHYHO PEXYLLYIO CMOCOBHOCTb.
2. [pOTMPKY IMH3 HEOHXOAMMO BbIMOJHSTh MOC/E BbIK/TIOYEHUS MALLVHBI, UHAYe Na3ep MOXET NPUYNHUTD

BpE/, 300POBbIO.

3. Mocne NpoTUpKM 06BEKTHBA BbICYLUMTE €r0 €CTECTBEHHbIM 06pa30oM B TeYeHwue 3-5 MUHYT U NojoXanTe,

NoKa 06bEKTUB BbICOXHET, MPEeX/e YeM BK/IIoYaTb €ro, MHaye CBET MOXET MPUBECTUK MOIOMKe 06beKTHBa.

4. Bbl MOXeTe NPOCMOTPETb BUAEOVHCTPYKLIMIO, OTCKaHMpoBaB QR-kop.

55

NMopkniwoyeHue APP

WIFI 3TOM MaluMHbI - 3TO CUTHan, NocbinaeMblii Yunom ESP32 rnaBHoi nnatbl. CTaHOK 6bl HACTPOEH,
KOrf}a CTaHOK NOKUHYN 3aBOA,. Mocne BKAOYEHUs MallvHbI FnaBHas nnata 6yget nocbinate WIFI ceTb ¢ UMeHeM
MKS-DLCXXXXX (XXXXX 03Ha4aeT cepuitHbIii HOMEp rN1aBHOW NNaTbl, CEPUNHDBIA HOMEP K40 MaLUMHbI). BCE pa3Hble).
1. OtkpouTe ceTb MKS-DLCXXXXX, HalifieHHY0 C MTOMOLLbIO NOAKII0YEeHUs MObUIbHOTO TenedoHa, BBeAUTe Naposb
12345678 v NOAKNIOYUTECH K CETU.

2. OTkpowiTe APP 1 BoMguTe B MHTepdeiic NapaMeTpoB noaktoyeHus. Beegute IP-agpec: 192.168.4.1 n HaxmuTe
KHOMKY MOAK/IOYEHNS.

3. Mocne 3aBeplieHns Hapesku APP, Bam HeobxoanMo BCTaBWTb TF KapTy B MaTepUHCKYI0 naaTy npu 3arpyske ¢aiinos.
Ecnv 3arpy3ska He yaaeTcs, noxanyincra, nposepbTe, B nopsigke i TF-kapTa.

Material

BapuaHTbl YcraHosuTe UP_| MogxnounTs —!
nopknoyeHns (BbI6epuTe 3aech A3blK
nporpamMmMHoro obecneyexus)

OCHOBHOW UHTepdeic MPUIOKeHUS

56



NOCNAEMNPOAAXHOE OBCNTYXXUBAHUE

FapaHTUIHBIN CPOK COCTaBASAET 12 MecsLEeB C MOMEHTa NOKYMKU.
1. OTcyTCTBYlOWME/NOBPEXAEHHbIE/aedeKTHbIe AeTanu

B TeyeHwve 7 gHel € faTbl MOMy4YeHUs Mbl 6eCnIaTHO 3aMeHUM Ntobble feTanu, BKIo4as CTOMMOCTb
AOCTaBKM.

Mo ucteyeHunn 7 gHel C MOMEHTa MOyYeHNUs Mbl 6ecniaTHO 3aMeHUM Ntobble feTanu. Ho Bam
HY)>XHO OMIaTUTb CTOMMOCTb AOCTABKMY.

2. [leTanu, NOBPeXAeHHbIE KIMEHTOM: BaM HEOOXOAMMO OMNNATUTL CTOMMOCTb AeTanei u
CTOMMOCTb JOCTaBKMU.

3. MoTeps, HefocTaoWMe, NOBPEXAEHHbIE N AedeKTHbIE AeTaNN KypbepPCKON KOMMaHMN.

a. O MOTEpsIHHBIX NN MOBPEXAEHHBIX OTMPABIEHMSAX HEOOXOANMO COOBLUTL MEPEBO3YMKY B
TeYyeHWe OKHa A1 NPEeTEH3MMN NepPEBO3YMKY, 1 Bbl [LOMKHbI COOOLWMTL HaM B TedeHue 7 gHel ¢
[aTbl MONyYeHHUs.

b. [1ns niobbix AeTanei, NOTEPSIHHbIX MW MOBPEXAEHHbIX BO BPeMsi OCTAaBKM, BaM He0bXxoamMmMo
cpenaTb oTorpadum M BUAEO U OTNPaBUTb UX HaM.

c. [ocne Toro, KaK Cnop ¢ NepeBo34YMKoOM ByfIeT yperynvmpoBaH, NpefocTaBbTe HaM NepenmncKy ¢
nepeBo34MKOM. KIMEeHT HeceT OTBETCTBEHHOCTb 3a TO, YTOObI fiepXaTb Hac B Kypce BCEX
COOBLUEHNI C NEPEBO3YNKOM.

d. Ans HegocTatoWwyx fAeTaneit BaM HEOH6XOAMMO 3anoHUTbL CEPBUCHbIN BuneT.

e. [1n5 NOBpeXAeHHbIX AeTanei BaMm HE06X04MMO 3aMOHUTL CEPBUCHBIN BUNET U OTNPaBUTb HaM
doTtorpacdum nnmn Bugeo.

f. Echm geTanb oTHocuTCs K XKK-naHenu, 610Ky NMTaHUs UM MaTePUHCKON NaaTe, BaMm
HeobX0AMMO OTNPaBUTbL ee 06pPaTHO K HaM, 1 Mbl OTMIPaBUM HOBYHO.

57

FCC Warning

This device complies with Part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept
any interference received, including interference that may cause undesired operation.

NOTE 1I: This equipment has been tested and found to comply with the limits for a
Class B digital device, pursuant to part 15 of the FCC Rules. These limits are
designed to provide reasonable protection against harmful interference in a
residential installation. This equipment generates, uses and can radiate radio
frequency energy and, if not installed and used in accordance with the instructions,
may cause harmful interference to radio communications. However, there is no
guarantee that interference will not occur in a particular installation. If this
equipment does cause harmful interference to radio or television reception, which
can be determined by turning the equipment off and on, the user is encouraged to try
to correct the interference by one or more of the following measures:

- Reorient or relocate the receiving antenna.

- Increase the separation between the equipment and receiver.

-Connect the equipment into an outlet on a circuit different from that to which the
receiver is connected.

-Consult the dealer or an experienced radio/TV technician for help.

NOTE 2: Any changes or modifications to this unit not expressly approved by the
party responsible for compliance could void the user's authority to operate the
equipment.

RF Exposure Statement

To maintain compliance with FCC'S RF Exposure guidelines, This equipment should
be installed and operated with minimum distance of 20cm between the radiator your
body. This device and its antenna(s) must not be co-located or operation in
conjunction with any other antenna or transmitter.




